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TEST REPORT CERTIFICATION

Applicant :  Digilife Technologies Co.,Ltd.
Manufacturer :  Digilife Technologies Co.,Ltd.
Product :  Car Recorder

FCCID :  2ACFI32WM

Model No. : u818x; DC800x; SP32; u808x
Brand : HP

Test Voltage :  DC12v

Tested for comply with:

FCC CFR 47 Part 15 Subpart C

Test procedure used:
ANSI C63.10: 2013
KDB 558074 D01v05

The device described above is tested by AUDIX TECHNOLOGY (SHENZHEN) CO., LTD. to confirm
comply with all the FCC Part 15 Subpart C requirements. The test results are contained in this test report
and AUDIX TECHNOLOGY (SHENZHEN) CO., LTD. is assumed full responsibility for the accuracy
and completeness of these tests. Also, this report shows that the Equipment Under Test (EUT) is to be
technically compliant with the FCC and IC requirements. This report contains data that are not covered
by the NVLAP accreditation.

This Report is made under FCC Part 2.1075. No modifications were required during testing to bring this
product into compliance.

This report applies to single evaluation of one sample of above mentioned product. This report shall not
be reproduced in part without written approval of AUDIX TECHNOLOGY (SHENZHEN) CO., LTD.

The report must not be used by the client to claim product certification, approval, or endorsement by
NVLAP, NIST, or any agency of the federal government.

Date of Test : Nov.08~12,2021 Report of date: Dec.01,2021

Prepared by : Reviewed by : 4{ M/\ \Av
Brave Zha %® GERH GRy) AMAE Sunny Lu / Peputy Manager

Audix Technology (Shenzhen) Co., Ltd. F
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1. SUMMARY OF STANDARDS AND RESULTS

1.1.Description of Standards and Results
The EUT has been tested according to the applicable standards as referenced below.

EMISSION

Description of Test Item Standard Results
Power Line Conducted Emission FCC Part 15: 15.207 PASS

FCC Part 15: 15.209
i issi PASS

Radiated Emission FCC Part 15: 15.205
Band Edge Compliance FCC Part 15: 15.247(d) PASS
Conducted spurious emissions FCC Part 15: 15.247(d) PASS
6dB Bandwidth FCC Part 15: 15.247(a)(2) PASS
Peak Output Power FCC Part 15: 15.247(b)(3) PASS
Power Spectral Density FCC Part 15: 15.247(e) PASS
Antenna requirement FCC Part 15: 15.203 PASS

Note: Measurement uncertainty affection to the result is considered, the EUT is technically
compliant with standard requirements.
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2. GENERAL INFORMATION
2.1.Description of Equipment Under Test

Applicant Digilife Technologies Co.,Ltd.
Applicant Address 13F., No.7, Dexing W.Rd., Shilin Dist., Taipei City 11158, Taiwan
Manufacturer Digilife Technologies Co.,Ltd.
Manufacturer Address 13F., No.7, Dexing W.Rd., Shilin Dist., Taipei City 11158, Taiwan
Factory Shenzhen Xinghuafeng Technogy Co.,LTD.
Factory Address _ZI_%\lA-Iif)lB,aclil;!lesnh% nzéhg?gr:]i%\ aIndustrlal Park, Baishixia Area, Fuyong
Product Car Recorder
u818x; DC800x; SP32; u808x
Model No. Model differences (Declared by the Applicant): Only the model name is
different.
Test Model u818x
Brand HP
FCCID 2ACFI32WM
Sample Type Prototype production
Date of Receipt Oct.29,2021
Date of Test Nov.08~12,2021
Remark: This report only for WIFI 2.4GHz.

Audix Technology (Shenzhen) Co., Ltd.
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2.2.Feature of Equipment Under Test

Product Feature & Specification
Product Car Recorder
Model No. u818x; DC800x; SP32; u808x
[ ] Commercial Power AC 100~240 V
PowWer Source X] External Power Source DC 12/24V
[ ] Li-ion battery DC V, mAh
[ ] UM battery DCV
2.4GHz Wi-Fi
Support Modes 802.11g/n20/n40
Frequency Range 2412-2462MHz
Type of Modulation 802.11g/n(OFDM): 64QAM, 16QAM, QPSK, BPSK
802.11g: 6/9/12/18/24/36/48/54 Mbps;
Data Rate 802.11n: up to 150Mbps
Channel Separation 5MHz
Antenna System
Type of Antenna Linear Antenna
Antenna Peak Gain Peak Gain: 2dBi.
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2.3.Tested Supporting System Details
[None]

2.4.Block diagram of connection between the EUT and simulators

AC Mains <«— Adapter EUT

(EUT: Car Recorder)

2.5.Test Information

A special test software (ipop 4.0) was used to control EUT work in Continuous TX mode(The
duty cycle of the test signal is 100%), and select tested mode, channel, power setting and data
rate information as below:

Frequenc Power Frequenc Power Frequenc Power
Channel (I\q/IHz) ’ setting Channel (l\(jIHz) ’ setting Channel (|\(J|HZ) ’ setting
Mode IEEE 802.11g IEEE 802.11n HT20 IEEE 802.11n HT40
CH1 2412 44 CH1 2412 44 CH3 2422 44
CH2 2417 44 CH2 2417 44 CH4 2427 44
CH3 2422 44 CH3 2422 44 CH5 2432 44
CH4 2427 44 CH4 2427 44 CH6 2437 44
CH5 2432 44 CH5 2432 44 CH7 2442 44
Info. CH6 2437 44 CH®6 2437 44 CH8 2447 44
CH7 2442 44 CH7 2442 44 CH9 2452 44
CH8 2447 44 CH8 2447 44
CH9 2452 44 CH9 2452 44
CH10 2457 44 CH10 2457 44
CH11 2462 44 CH11 2462 44
Data Rate
(Mbps) 6 MCSO0 MCSO0
(see Note)
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2.6. Test Facility
Site Description

Audix Technology (Shenzhen) Co., Ltd.

EMC Lab.

Name of Firm

No. 6, Kefeng Road, Science & Technology Park,

Nanshan District , Shenzhen, Guangdong, China

Certificated by ISED, Canada

Company Number: 5183A
CAB identifier: CN0034

Valid Date: Mar.31, 2022

Certificated by FCC, USA
Designation No.: CN5022
Valid Date: Mar.31, 2022

Accredited by NVLAP, USA
NVLAP Code: 200372-0
Valid Date: Mar.31, 2022

2.7.Measurement Uncertainty (95% confidence levels, k=2)

Test Item

Uncertainty

Uncertainty for Radiation Emission test
in 3m chamber

3.2dB(30~200MHz, Polarization: H)

3.6dB(30~200MHz, Polarization: V)

3.4dB(200M~1GHz, Polarization: H)

3.4dB(200M~1GHz, Polarization: V)

Uncertainty for Radiation Emission test
in 3m chamber(1GHz-18GHz)

5.0dB(1GHz~6GHz)

5.2dB(6GHz~18GHz)

Uncertainty for Radiated Spurious
Emission test

3.7dB(30MHz~1000MHz)

3.3dB(1~26.5GHz)

Uncertainty for Conduction Spurious

e 2.0dB
emission test
Uncertainty for Output power test 0.8dB
Uncertainty for Bandwidth test 83kHz
Uncertainty for DC power test 1.0%
Uncertainty for test site temperature and 0.6C
humidity 3%
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3. POWER LINE CONDUCTED EMISSION TEST
According to Paragraph (c) of FCC Part 15 section 15.207, Tests to demonstrate compliance with the
conducted limits are not required for devices which only employ battery power for operation and
which do not operate from the AC power lines or contain provisions for operation while connected to

the AC power lines.
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4. RADIATED EMISSION TEST

4.1.Test Equipment

4.1.1. For frequency range 30MHz~1000MHz (In 3m Anechoic Chamber)

Item Equipment Manufacturer Model No. Serial No. Last Cal. Cal,
Interval
1. 3#Chamber(NSA) AUDIX N/A N/A May.02,21 | 1 Year
2. 3#Chamber(SE) AUDIX N/A N/A May.17,18 | 5 Year
3. Signal Analyzer Rohde & Schwarz FSV30 104050 Apr.07,21 | 1 Year
4, EMI Test Receiver | Rohde & Schwarz ESR3 102891 Oct.20,21 | 1 Year
5. Amplifier HP 8447D 2648A04738 | Apr.08,21 | 1 Year
6. Bi log Antenna TESEQ CBL6112D 25237 Dec.22,20 | 1 Year
7. NSA Cable HUBER+SUHNER |CFD400NL-LW No.3 Oct.09,21 | 1 Year
8. Coaxial Switch Anritsu MP59B 6201397223 | Apr.07,21 | 1 Year
9. Test Software AUDIX e3 6.2009-5-21a(n) N/A N/A
Note: N/A means Not applicable.
4.1.2. For frequency range 1GHz~25GHz (In 3m Anechoic Chamber)
Item Equipment Manufacturer Model No. Serial No. Last Cal. Cal.
Interval
1. |3#Chamber(Svswr) AUDIX N/A N/A Apr.14,21 | 1 Year
2. 3#Chamber(SE) AUDIX N/A N/A May.17,18 | 5 Year
3. Signal Analyzer Rohde & Schwarz FSV30 104050 Apr.07,21 | 1 Year
4, Horn Antenna ETC MCTD 1209 DRH15F03006 | Jul.26,21 | 1 Year
5. Horn Antenna ETS 3116 00060089 Dec.09,20 | 1 Year
6. Amplifier HP 8449B 3008A02495 | Apr.07,21 | 1 Year
7. Amplifier EMCI EMC184040SE 980507 Apr.08,21 | 1 Year
8. RF Cable HUBER+SUHNER | SUCOFLEX-106 505238/6 Apr.07,21 | 1 Year
9. Test Software AUDIX e3 6.100913a N/A N/A
Note: N/A means Not applicable.

Audix Technology (Shenzhen) Co., Ltd.
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4.2.Block Diagram of Test Setup
For frequency range 30MHz-1000MHz

Semi-anechoic 3m Chamber

3.0m

2.0m(L)*1.0m(W)*0.8m(H) _,,

(Reference Point)

ANTENNA ELEVATION VARIES FROM 1 TO 4 METERS

TURN TABLE
(FIBRE GLASS)

Coaxial Switch [ | AMP

|| Spectrum Analyzer| |

PC System

[
Receiver

For frequency range 1GHz-2

S5GHz

Full-anechoic 3m Chamber

3m

[|:]<

1.0m(L)*1.0m(W)*1.5m(H) —

(Reference Point)

ANTENNA ELEVATION VARIES FROM 1 TO 4 METERS

TURN TABLE

1.5m
ABSORBER (Styrene) |
(30cm maximum)
= ] - =
AMP | [Spectrum Analyzer| [ PC System -

Audix Technology (Shenzhen) Co., Ltd.
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4.3.Radiated Emission Limit
4.3.1.15.247&209 limits

FREQUENCY DISTANCE FIELD STRENGTHS LIMIT
MHz Meters uV/m dB(uV)/m

30 ~ 88 3 100 40.0

88 ~ 216 3 150 43.5

216 ~ 960 3 200 46.0

960 ~ 1000 3 500 54.0

Above 1000 3 74.0 dB(uV)/m (Peak)
54.0 dB(uV)/m (Average)

Remark: (1) Emission level dBuV = 20 log Emission level uV/m

(2) The smaller limit shall apply at the cross point between two frequency bands.
(3) Distance is the distance in meters between the measuring instrument, antenna

and the closest point of any part of the device or system.

4.3.2.15.205 Restricted bands of operation

MHz MHz MHz GHz
0.090-0.110 16.42 -16.423 399.9 - 410 45-5.15
'0.495 - 0.505 16.69475 - 16.69525 608 - 614 535-546

2.1735-2.1905 16.80425 - 16.80475 960 - 1240 7.25-7.75
4.125-4.128 25.5-25.67 1300 - 1427 8.025-85
417725 - 417775 37.5-3825 1435 - 1626.5 9.0-92
4.20725 - 4.20775 73-74.6 1645.5 - 1646.5 93-95
6.215-6.218 748 -75.2 1660 - 1710 10.6 - 127
6.26775 - 6.26825 108 -121.94 1718.8-1722.2 1325-134
6.31175-6.31225 123 - 138 2200 - 2300 14.47 - 14.5
8.291 -8.294 149.9 - 150.05 2310 - 2390 15.35-16.2
8.362 - 8.366 156.52475 - 156.52525 2483.5 - 2500 17.7-214
8.37625 - 8.38675 156.7 - 156.9 2690 - 2900 22.01-23.12
8.41425 - 8.41475 162.0125 - 167.17 3260 - 3267 23.6-240
12.29-12.293 167.72 - 173.2 3332 - 3339 31.2-318
12.51975 - 12.52025 240 - 285 3345.8 - 3358 36.43 - 36.5
12.57675 - 12.57725 322-3354 3600 - 4400 @

All the emissions appearing within 15.205 restricted frequency bands shall not exceed the limits

shown in 15.209, all the other emissions shall be at least 20dB below the fundamental

emissions, or comply with 15

.209 limits.

4.4.EUT Configuration on Test

The following equipment are installed on Power Line Conducted Emission Test to meet the
commission requirement and operating regulations in a manner which tends to maximize its

emission characteristics in a normal application.

4.4.1. Car Recorder (EUT)

Model No.  :u818x
Serial No. N/A

4.4.2. Support Equipment: As Tested Supporting System Details, in Section 2.2.

Audix Technology (Shenzhen) Co., Ltd.
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4.5.0perating Condition of EUT

4.5.1. Setup the EUT and simulator as shown as Section 4.2.
4.5.2. Turn on the power of all equipments.
45.3. Let EUT work in Tx(WiFi 2.4GHz) mode

4.6.Test Procedure

Frequency below 30MHz:

The EUT setup on the turn table which has 0.8 m height to the ground. The turn table rotated
360 degrees and antenna fixed to 1 m to find the maximum emission level. In order to find the
maximum emission, all of the interface cables were manipulated according to ANSI
C63.10-2013 regulation.

EUT and its simulators are placed on a turn table, which is 0.8 meter high above ground for
frequency 30MHz~1000MHz, 1.5 meter high above ground for frequency above 1GHz and put
the absorbing with 2.4m(L)*2.4m(W)*0.3m(H) on the ground. The turn table can rotate 360
degrees to determine the position of the maximum emission level. Power on the EUT and let it
working in test mode, then test it. EUT is set 3 meters away from the receiving antenna, which is
mounted on a antenna tower. The antenna can be moved up and down between 1 meter and 4
meters to find out the maximum emission level. Broadband antenna (calibrated bilog antenna)
Is used as receiving antenna for frequency 30MHz~1000MHz, and the Horm antenna is used as
receiving antenna for frequency above 1GHz. Both horizontal and vertical polarization of the
antenna are set on test.

This test was performed with EUT in X, Y, Z position, and the worse case was found when
EUT in X position as test photo indicated.

The bandwidth of the EMI test receiver (R&S ESR3) is set at 120kHz for frequency range from
30MHz to 1000 MHz.

The bandwidth of the Spectrum’s VBW is set at 3MHz and RBW is set at 1MHz for peak
emissions measurement above 1GHz and 1IMHz RBW, 10Hz VBW for average emissions
measure above 1GHz

The frequency range from 30MHz to 10™ harmonic (25GHz) are checked. and no any
emissions were found from 18GHz to 25GHz, So the radiated emissions from 18GHz
to 25GHz were not record.

4.7.Radiated Emission Test Results
PASS.

All the emissions from 30MHz to 25 GHz were comply with 15.209 limits.
Note 1: For emissions above 1GHz, if peak level comply with average limit, then the average

level is deemed to comply with average limit.
Note 2: The emissions (9kHz~30MHz) not reported for there is no emission be found.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F21299 Page 14 of 116
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Duty cycle

s [KEysight Spectrum Analyzer - Swept SA

( c | SENSE:INT] [ ALTGN AUTO  [02:39:51 PM Nov 12, 2021
Center Freq 2.412000000 GHz Avg Type: Log-Pwr

PNO: Fast ~—»— 1rig: Free Run
IFGain:Low #Atten: 20 dB

Ref Offset 10.5 dB
1LU dBidiv  Ref 20.00 dBm
og

oM oMb AL oo AR oo L L
I R I —

#VBW 3.0 MHz Sweep 100.0 ms (1001 pts)

Note: The duty cycle of the test signal is 100%.
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Frequency: 30MHz~1GHz

Data: 1 File: E:2021 Report Data' @& #£¥0172110056-1.EM6 (2)
BDLMI (dBu\/m) Date: 2021-11-09
2.0
64.0
56.0 FCCPART- 15-C-(3M)
-6dB
18.0 1
G
40,0 7 3 £ I
32.0
Ziﬂh
16.0
8.0
0
30 224, 118. 612, 806. 1000
Frequency (MHz)
S3ite no. : 3m Chamber Data no. =1
Dis. / Aint. o dm 2020 CBL&6112D-25237 int. pol. : HORIZONTALL
Limit 1 FCC PART 15 C (3M)
Enw. / Ins. : 22.35C/48% Engineer : Hogen
EUT H
Power rating :
Test Mode : WIFIZ.4G5 Tx Hode
Ant . Cahle Emission
Mo, Freqg. Factor Loss EReading Lewvel Limits Margin ERemark
[MH=z) {dB/m) [dE) [dBuv) (dBuV/m) (dBuV/m) [dE)
1 47.460 15.55 0.74 15.31 31.60 40,00 g.40 QF
2 431.580 22.16 z.1z2 11.31 35.59 45,00 10.41 QF
3 554.770 24.65 Z.48 5.52 35.95 45,00 10.05 QF
4 605.210 24.25 Z.60 9.97 36.82 45.00 9.15 QF
5 6593.450 24.70 2.77 §.69 36.16 465,00 9.54 QF
3 TET7.950 25.63 3.04 11.40 40.07 45,00 5.93 op
Remarks: 1. Emis=zion Level= Antenha Factor + Cable Loss + Reading.

2. The emission lewels that are 20dE below the official
limit are not reported.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F21299 Page 16 of 116
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Data: 2 File: E:2021 Report Data X @& FEA 172 110056-rf.EMG (2)
BDLMI (dBuVim) Date: 2021-11-09
720
64.0
56.0 FCC-PART 15-CH{3M)
48.0 “9dB

40.0 -
r———————J -
20 MHWMMJW
24.0%
16.0
8.0
0
30 224, 118. 612. 806. 1000
Freguency {(MHz)
3ice no. 3m Chamber Data no. HES
Dis. / Ant. 3 2020 CBL6112D-25237 int.. pol. : WERTICAL
Limit FCC PART 15 < [3M)
Env. / Ins. 22.35C/48% Engineer Hogen
EUT H
Power ratihg :
Test Mode WIFIZ.45 Tx Hode
int. Cahle Emission
Mo Freg Factor Loss EReading Lewvel Limits Margin ERemark
[MHz) [dB/1m) [dE) [dEuv) (dBuV/m) (dBuV/m) [dE)
1 47.460 15.55 0.74 15.07 31.36 40,00 g.64 QF
2 431.580 Z22.16 2.12 10.585 35.13 46,00 10.57 QF
3 553.8300 Z4.66 2.47 §.05 35.15 46,00 10.52 QF
4 605.210 24,25 2.60 7.72 34.57 46,00 11.43 QF
= TI4.220 25.39 2.91 5.15 33.45 46,00 12.55 Qp
& TEV.980 25.63 3.04 10.20 39.57 46,00 B.133 QF
Remarks: Etnizzion Lewvel= Antenha Factor + Cable Loss + Reading.

The emission lewels that are 20dE below the official

limit are not reported.

Audix Technology (Shenzhen) Co., Ltd.
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Frequency: 1GHz~18GHz

Data: 1
Level (dBuVim)

File: F:'2021 Reportixinhuafeng'20211110-2.4G.EMG (78)

Date: 2021-11-10

120
108.0
1
96.0
84.0
RCC PART 15C PEAK
T2.0
60.0 FCC PART 15C AV
L TR E 1T FOURPITY IO o
it gAY A b e it
36.0
24.0
12.0
G1000 1600, 2200, 2800, 3400, 4000
Frequency (MHz)
S3ite no. 3m Chamber Data no. =1
Dis. / Aint. 3 2021 MCTD1209-3006 int. pol. HORIZONTLL
Limit FCC PART 15C PELE
Enw. / Ins. 23.2%C/52.5% Engineer Lynn
Test Mode WIFIZ.4G 1lg 241ZMH=z Tx
int. Cahle Arop Emission
No. Fredq. Factor Loss Feading factor Lewel Limit= Margin FRemark
[MH=z) (B m) [dB) [dBuv) [dB] [dBuV/m) [(dBuV/m) (dBE]
1 241z2.00 27.93 1.66 103.65 35.24 95.00 @ ——-—--——  —————- Peak

Bemark=s: 1.
—Aimp factor.

Emi=zsion Lewvel= Antehna Factor + Cable Loss + Reading

2. The emission lewels that are 20dE below the official

limit are not reported.

Audix Technology (Shenzhen) Co., Ltd.

Report No. ACS-F21299 Page 18 of 116




AUDIX )}

FCC ID:2ACFI32WM

AUDIX Technology (Shenzhen) Co., Ltd.

Data: 6

120

File: F:'2021 Reportixinhuafeng'20211110-2.4G.EMG (78)

Level (dBuVin)

Date: 2021-11-10

108.0
96.0

84.0

FCC PART 15C PEAK

72.0
60.0

FCC PART 15C AV

48.0
36.0
24.0
12.0
G1000 1600. 2200. 2800. 3400. 4000
Frequency {(MHz)
3ice no. 3m Chamber Data no. HE
Dis. / Aint. 3m 2021 MCTD1209-3006 int. pol. : VERTICAL
Limit FCC FART 15C PELKE
Env. / Ins. 23.2%C/52.5% Engineer Lynn
Test Mode WIFIZ.4G 11lg 241-2MHz Tx
Ant. Cahle Atop Emmi==sion
Mo Freq. Factor Loss Feading Zfactor Lewel Limit= Hargin FRemark
[MH=z) [dB/m) [cdB) [dBuv) [dB] (ABuW/m) (dBuV/m) (dBE]
1 241z2.00 27.93 1.66 99.28 35.24 93.63 —————— == Peak
Femarks: 1. Emission Lewvel= Antenha Factor + Cable Loss + Reading
—hmp factor.
2. The emission lewels that are 20dE below the official

limit sre not reported.

Audix Technology (Shenzhen) Co., Ltd.

Report No. ACS-F21299 Page 19 of 116




AUDIX )}

FCC ID:2ACFI32WM

AUDIX Technology (Shenzhen) Co., Ltd.

Data: 8 File: F:'2021 Reportixinhuafeng'20211110-2.4G.EMG (78)
12']Lew:I (dBuVim) Date: 2021-11-10
108.0
96.0 !
24.0
RCC PART 15C PEAK
T2.0
60.0 FCC PART 15C AV
48.0 WMW
36.0
24.0
12.0
G1000 1600. 2200. 2800. 3400. 4000
Frequency {(MHz)
3ice no. 3m Chamber Data no. HE =]
Dis. / Ant. 3 2021 MCTD1209-3006 int. pol. HORIZCOWTAL
Limit FCC PART 15C PELE
Env. / Ins. 23.2%C/52.5% Engineer Lynn
Test Mode WIFIZ.4G 11lg 2437HHz Tx
Ant. Cahle Atop Emmi==sion
Mo Freq. Factor Loss Feading Zfactor Lewel Limit= Hargin FRemark
[MH=z) [dB/m) [dB) [dBuv) [dB) (ABuW/m) (dBuV/m) [dB)
1 2437.00 25.00 1.68 101.02 35.24 95.46 @ —-—---= —————= Peak

Bemark=s: 1.

Emi=zsion Lewvel= Antehna Factor + Cable Loss + Reading
—hmp factor.

The emission lewels that are 20dE below the official
limit sre not reported.

Audix Technology (Shenzhen) Co., Ltd.

Report No. ACS-F21299 Page 20 of 116



AUDIX )}

FCC ID:2ACFI32WM

AUDIX Technology (Shenzhen) Co., Ltd.

Data: 7

120

File: F:'2021 Reportixinhuafeng'20211110-2.4G.EMG (78)
Level (dBuVin)

Date: 2021-11-10

108.0
96.0

84.0

FCC PART 15C PEAK

72.0
60.0

FCC PART 15C AV

43.0

36.0

24.0

12.0

G1lfll]l.‘l

3ice no.
Dis. / Ant.
Limit

Env. / Ins.
Test Mode

Ant.
Factor
{dE/m)

MNao. Freq.
[MH=z)

1600. 2200. 2800.

Frequency {MHz)

3m Chamber

3m 2021 MCTD1209-3006
FCC FART 15C PELKE
23.2%C/52.5%

WIFIZ.4G 11lg 2437MHz Tx

Data no.
Ant .

Engineer

Cable

Lo=s=
(dE)

Emmi==sion
Level
[dBuV,/ m)

Arnp
factor
[dE)

Feading
[dBuv)

pol.

Limit=
[AdBuY/m)

3400. 4000

7

: VERTICLL

Lynn

Hargin FRemark

(dE]

1 2437.00 28,

Bemark=s: 1.

Emi=zsion Lewvel= Antehna Factor + Cable Loss + Reading

—hmp factor.

The emission lewels that are 20dE below the official

limit sre not reported.

Audix Technology (Shenzhen) Co., Ltd.

Report No. ACS-F21299 Page 21 of 116




AUDIX )}

FCC ID:2ACFI32WM

AUDIX Technology (Shenzhen) Co., Ltd.

Data: 9 File: F:'2021 Reportixinhuafeng'20211110-2.4G.EMG (78)
12']Lew:I {dBuVim) Date: 2021-11-10
108.0
96.0 1
24.0
RCC PART 15C PEAK
T2.0
60.0 FCC PART 15C AV
48.0
36.0
24.0
12.0
G1000 1600. 2200. 2800. 3400. 4000
Frequency {(MHz)
3ice no. 3m Chamber Data no. =]
Dis. / Aint. 3 2021 MCTD1209-3006 int. pol. HORIZONTALL
Limit FCC PART 15C PELE
Env. / Ins. 23.2%C/52.5% Engineer Lynn
Test Mode WIFIZ.4G 11lg 246Z2MHz Tx
Ant. Cahle Atop Emmi==sion
MNao. Freq. Factor Loss Feading Zfactor Lewel Limit= Hargin FRemark
[MH=z) [dB/m) [dB) [dBuv) [dE) (ABuW/m) (dBuV/m) [dB)
1 2462.00 25.03 1.68 100,05 35.25 24,51 - ————— Peak

Bemark=s: 1.

Emi=zsion Lewvel= Antehna Factor + Cable Loss + Reading
—hmp factor.

The emission lewels that are 20dE below the official
limit sre not reported.

Audix Technology (Shenzhen) Co., Ltd.

Report No. ACS-F21299 Page 22 of 116



AUDIX )}

FCC ID:2ACFI32WM

AUDIX Technology (Shenzhen) Co., Ltd.

Data: 14

120

File: F:'2021 Reportixinhuafeng'20211110-2.4G.EMG (78)
Level (dBuVin)

Date: 2021-11-10

108.0
96.0

84.0

FCC PART 15C PEAK

72.0
60.0

FCC PART 15C AV

43.0

36.0

24.0

12.0

G1lfll]l.‘l

3ice no.
Dis. / Ant.
Limit

Env. / Ins.
Test Mode

Ant.
Factor
{dE/m)

MNao. Freq.
[MH=z)

1600. 2200. 2800.

Frequency {MHz)

3m Chamber

3m 2021 MCTD1209-3006
FCC FART 15C PELKE
23.2%C/52.5%

WIFIZ.4G 11lg 246Z2MHz Tx

Data no.
Ant .

Engineer

Cable

Lo=s=
(dE)

Emmi==sion
Level
[dBuV,/ m)

Arnp
factor
[dE)

Feading
[dBuv)

pol.

Limit=
[AdBuY/m)

3400. 4000

14

: VERTICLL

Lynn

Hargin FRemark

(dE]

1 Z2462.00 285,

Bemark=s: 1.

Emi=zsion Lewvel= Antehna Factor + Cable Loss + Reading

—hmp factor.

The emission lewels that are 20dE below the official

limit sre not reported.

Audix Technology (Shenzhen) Co., Ltd.

Report No. ACS-F21299 Page 23 of 116




AUDIX )}

FCC ID:2ACFI32WM

AUDIX Technology (Shenzhen) Co., Ltd.

Data: 20

File: F:'2021 Reportixinhuafeng'20211110-2.4G.EMG (78)
Level (dBuVin)

Date: 2021-11-10

120

108.0

96.0

84.0

FCC PART 15C PEAK

72.0
60.0

FCC PART 15C AV

4BIOWMM

MMWWWW

36.0

24.0

12.0
G1000 1600. 2200. 2800. 3400. 4000

Frequency {(MHz)
3ice no. 3m Chamber Data no. Z0
Dis. / Ant. 3 2021 MCTD1209-3006 int. pol. HORIZCOWTAL
Limit FCC PART 15C PELE
Env. / Ins. 23.2%C/52.5% Engineer Lynn
Test Mode WIFIZ.4G 11n20 Z412MH=z Tx
Ant. Cahle Atop Emmi==sion
MNao. Freq. Factor Loss Feading Zfactor Lewel Limit= Hargin FRemark
[MH=z) [dB/m) [cdB) [dBuv) [dB) (ABuW/m) (dBuV/m) [dB)
1 2412.00 27.93 1.66 103.21 35.24 a7.56  ——-—---  ————— Peak

Bemark=s: 1.

Emi=zsion Lewvel= Antehna Factor + Cable Loss + Reading
—hmp factor.

The emission lewels that are 20dE below the official
limit sre not reported.

Audix Technology (Shenzhen) Co., Ltd.

Report No. ACS-F21299 Page 24 of 116



AUDIX )}

FCC ID:2ACFI32WM

AUDIX Technology (Shenzhen) Co., Ltd.

Data: 19 File: F:'2021 Reportixinhuafeng'20211110-2.4G.EMG (78)
12']Lew:I (dBuVim) Date: 2021-11-10
108.0
96.0 1
24.0
RCC PART 15C PEAK
T2.0
60.0 FCC PART 15C AV
4&0MLNJLMMﬂJmAJWHL#LHMhMMﬁ#*“*JL”FJ MNNWﬂMhMHuwAmjmm&wmmmehnumewuanmuJ
36.0
24.0
12.0
G1000 1600. 2200. 2800. 3400. 4000
Frequency {(MHz)
3ice no. 3m Chamber Data no. : 19
Dis. / Ant. 3 2021 MCTD1209-3006 int.. pol. : WERTICAL
Limit FCC PART 15C PELE
Env. / Ins. 23.2%C/52.5% Engineer Lynn
Test Mode WIFIZ.4G 11n20 Z412MH=z Tx
Ant. Cahle Atop Emmi==sion
Mo Freq. Factor Loss Feading Zfactor Lewel Limit= Hargin FRemark
[MH=z) [dB/m) [dB) [dBuv) (dB) (ABuW/m) (dBuV/m) [dB)
1 2412.00 27.93 1.66 99,22 35.24 93,57 - - Peak

Bemark=s: 1.

Emi=zsion Lewvel= Antehna Factor + Cable Loss + Reading
—hmp factor.

The emission lewels that are 20dE below the official
limit sre not reported.

Audix Technology (Shenzhen) Co., Ltd.

Report No. ACS-F21299 Page 25 of 116



AUDIX )}

FCC ID:2ACFI32WM

AUDIX Technology (Shenzhen) Co., Ltd.

Data: 21
Level (dBuVin)

File: F:'2021 Reportixinhuafeng'20211110-2.4G.EMG (78)

Date: 2021-11-10

120

108.0

96.0

84.0

FCC PART 15C PEAK

72.0
60.0

FCC PART 15C AV

43'0WW

36.0

24.0

12.0
G1000 1600. 2200. 2800. 3400. 4000

Frequency {(MHz)
3ice no. 3m Chamber Data no. 21
Dis. / Ant. 3 2021 MCTD1209-3006 int. pol. HORIZCOWTAL
Limit FCC PART 15C PELE
Env. / Ins. 23.2%C/52.5% Engineer Lynn
Test Mode WIFIZ.4G 11n20 Z437MHz Tx
Ant. Cahle Atop Emmi==sion
MNao. Freq. Factor Loss Feading Zfactor Lewel Limit= Hargin FRemark
[MH=z) [dB/m) [cdB) [dBuv) [dB) (ABuW/m) (dBuV/m) [dB)
1 2437.00 25.00 1.68 101.585 35.24 Q6,32 —-——--—= === Peak

Bemark=s: 1.

Emi=zsion Lewvel= Antehna Factor + Cable Loss + Reading

—hmp factor.

The emission lewels that are 20dE below the official

limit sre not reported.

Audix Technology (Shenzhen) Co., Ltd.

Report No. ACS-F21299 Page 26 of 116




AUDIX )}

FCC ID:2ACFI32WM

AUDIX Technology (Shenzhen) Co., Ltd.

Data: 22 File: F:'2021 Reportixinhuafeng'20211110-2.4G.EMG (78)
12']Lew:I (dBuVim) Date: 2021-11-10
108.0
96.0 1
24.0
RCC PART 15C PEAK
T2.0
60.0 FCC PART 15C AV
48.0 W"A
36.0
24.0
12.0
G1000 1600. 2200. 2800. 3400. 4000
Frequency {(MHz)
3ice no. 3m Chamber Data no. 22
Dis. / Ant. 3 2021 MCTD1209-3006 int.. pol. : WERTICAL
Limit FCC PART 15C PELE
Env. / Ins. 23.2%C/52.5% Engineer Lynn
Test Mode WIFIZ.4G 11n20 Z437MHz Tx
Ant. Cahle Atop Emmi==sion
Mo Freq. Factor Loss Feading Zfactor Lewel Limit= Hargin FRemark
[MH=z) [dB/m) [dB) [dBuv) [dB) (ABuW/m) (dBuV/m) [dB)
1 2437.00 25.00 1.68 95.31 35.24 Q2,75 - ————— Peak

Bemark=s: 1.

Emi=zsion Lewvel= Antehna Factor + Cable Loss + Reading
—hmp factor.

The emission lewels that are 20dE below the official
limit sre not reported.

Audix Technology (Shenzhen) Co., Ltd.

Report No. ACS-F21299 Page 27 of 116



AUDIX )}

FCC ID:2ACFI32WM

AUDIX Technology (Shenzhen) Co., Ltd.

Data: 28 File: F:'2021 Reportixinhuafeng'20211110-2.4G.EMG (78)
12']Lew:I (dBuVim) Date: 2021-11-10
108.0
96.0 1
24.0
RCC PART 15C PEAK
T2.0
60.0 FCC PART 15C AV
48.0
36.0
24.0
12.0
G1000 1600. 2200. 2800. 3400. 4000
Frequency {(MHz)
3ice no. 3m Chamber Data no. Z5
Dis. / Ant. 3 2021 MCTD1209-3006 int. pol. HORIZCOWTAL
Limit FCC PART 15C PELE
Env. / Ins. 23.2%C/52.5% Engineer Lynn
Test Mode WIFIZ.4G 11n20 Z46Z2MHz Tx
Ant. Cahle Atop Emmi==sion
MNao. Freq. Factor Loss Feading Zfactor Lewel Limit= Hargin FRemark
[MH=z) [dB/m) [dB) [dBuv) [dB) (ABuW/m) (dBuV/m) [dB)
1 2462.00 25.03 1.68 99,12 35.25 93.5%8 @ -—-—---—  ———— Peak

Bemark=s: 1.

Emi=zsion Lewvel= Antehna Factor + Cable Loss + Reading
—hmp factor.

The emission lewels that are 20dE below the official
limit sre not reported.

Audix Technology (Shenzhen) Co., Ltd.

Report No. ACS-F21299 Page 28 of 116



AUDIX )}

FCC ID:2ACFI32WM

AUDIX Technology (Shenzhen) Co., Ltd.

Data: 27 File: F:'2021 Reportixinhuafeng'20211110-2.4G.EMG (78)
12']Lew:I {dBuVim) Date: 2021-11-10
108.0
96.0 1
24.0
RCC PART 15C PEAK
T2.0
60.0 FCC PART 15C AV
48.0
36.0
24.0
12.0
G1000 1600. 2200. 2800. 3400. 4000
Frequency {(MHz)
3ice no. 3m Chamber Data no. 27
Dis. / Aint. 3 2021 MCTD1209-3006 int.. pol. : WERTICAL
Limit FCC PART 15C PELE
Env. / Ins. 23.2%C/52.5% Engineer Lynn
Test Mode WIFIZ.4G 11n20 Z46Z2MHz Tx
Ant. Cahle Atop Emmi==sion
MNao. Freq. Factor Loss Feading Zfactor Lewel Limit= Hargin FRemark
[MH=z) [dB/m) [dB) [dBuv) [dE) (ABuW/m) (dBuV/m) [dB)
1 2462.00 25.03 1.68 95.95 35.25 90.44¢ -----— —————= Peak

Bemark=s: 1.

Emi=zsion Lewvel= Antehna Factor + Cable Loss + Reading
—hmp factor.

The emission lewels that are 20dE below the official
limit sre not reported.

Audix Technology (Shenzhen) Co., Ltd.

Report No. ACS-F21299 Page 29 of 116



AUDIX )}

FCC ID:2ACFI32WM

AUDIX Technology (Shenzhen) Co., Ltd.

Data: 54

120

Level (dBuV/im)

File: F:i202 1 Reportixinhuafeng'20211110-2.4G.EM6 (73)
Date: 2021-11-11

108.0
96.0
84.0

HCC PART 15C PEAK

72.0

60.0

0 MW

\ﬂummmumwumqnumwwhw*ﬂ““*”:ji:iiiiiji:i:

36.0

24.0

12.0
G1000 1600. 2200. 2800. 3400. 4000

Frequency (MHz)
3ite no. 3m Chatber Ista no. 54
Di=. / Ant. 3m 2021 MCTD1zZO0S9-3006 Ant. pol. HORIZONTAL
Limit FCC PART 15C PELE
Env. / Ins. 23.Z%C/52.58% Engineer Lvynn
Test Mode WIFIZ.4G 11n40 242ZMH=z Tx
Ant. Cahle brop Emission
Mo Fredq. Factor Loss Feading factor Lewvel Limits Margin Remark
[MH=z) [dE/m) [dE) [dBuv) [dE) (dBuV/m] (dBuV/m) [dE)
1 24zz.00 27.96 1.67 100.30 35.24 94,69 ——-m—m——m e Pesk

Remark=: 1.

Etnizsicon Lewvel=
—imp factor.
The emis=sion lewvels that are Z0dE bhelow the official
limit sre not reported.

Antenna Factor + Cable Loss + Reading

Audix Technology (Shenzhen) Co., Ltd.

Report No. ACS-F21299 Page 30 of 116



AUDIX )}

FCC ID:2ACFI32WM

AUDIX Technology (Shenzhen) Co., Ltd.

Data: 53

120

File: F:i202 1 Reportixinhuafeng'20211110-2.4G.EM6 (73)

Level (dBuV/im)

Date: 2021-11-11

108.0
96.0
84.0

HCC PART 15C PEAK

72.0

60.0

FCC PART 15C AV

36.0

24.0

12.0
G1000 1600. 2200. 2800. 3400. 4000

Frequency (MHz)
3ite no. 3m Chatber Ista no. : 55
Di=. / Ant. 3m 2021 MCTD1zZO0S9-3006 Ant. pol. : VERTICAL
Limit FCC PART 15C PELE
Env. / Ins. 23.Z%C/52.58% Engineer Lvynn
Test Mode WIFIZ.4G 11n40 242ZMH=z Tx
Ant. Cahle brop Emission
Mo Fredq. Factor Loss Feading factor Lewvel Limits Margin Remark
[MH=z) [dE/m) [dE) [dBuv) [dE) (dBuV/m] (dBuV/m) [dE)
1 24zz.00 27.96 1.67 95.56 35.24 89,95 @ ——-m—m e Pesk

Remark=: 1.

Etnizsicon Lewvel=
—imp factor.

Antenna Factor + Cable Loss + Reading

The emis=sion lewvels that are Z0dE bhelow the official

limit sre not reported.

Audix Technology (Shenzhen) Co., Ltd.

Report No. ACS-F21299 Page 31 of 116




AUDIX )}

FCC ID:2ACFI32WM

AUDIX Technology (Shenzhen) Co., Ltd.

Data: 60

120

Level (dBuV/im)

File: F:i202 1 Reportixinhuafeng'20211110-2.4G.EM6 (73)
Date: 2021-11-11

108.0
96.0
84.0

HCC PART 15C PEAK

72.0

60.0

/ FCC PART 15C AV

100 WMW

P FOWS IO e e e

36.0

24.0

12.0
G1000 1600. 2200. 2800. 3400. 4000

Frequency (MHz)
3ite no. 3m Chatber Ista no. &0
Di=. / Ant. 3m 2021 MCTD1zZO0S9-3006 Ant. pol. HORIZONTAL
Limit FCC PART 15C PELE
Env. / Ins. 23.Z%C/52.58% Engineer Lvynn
Test Mode WIFIZ.4G 11n40 2437MH=z Tx
Ant. Cahle brop Emission
Mo Fredq. Factor Loss Feading factor Lewvel Limits Margin Remark
[MH=z) [dE/m) [dE) [dBuv) [dE) (dBuV/m] (dBuV/m) [dE)
1 2437.00 2§.00 1.68 100.90 35.24 95.34  ——--—= e Pesk

Remark=: 1.

Etnizsicon Lewvel=
—imp factor.
The emis=sion lewvels that are Z0dE bhelow the official
limit sre not reported.

Antenna Factor + Cable Loss + Reading

Audix Technology (Shenzhen) Co., Ltd.

Report No. ACS-F21299 Page 32 of 116



AUDIX )}

FCC ID:2ACFI32WM

AUDIX Technology (Shenzhen) Co., Ltd.

Data: 59 File: F:i202 1 Reportixinhuafeng'20211110-2.4G.EM6 (73)
Level {dBuV/m) Drate: 2021-11-11
120
108.0
96.0 1
84.0
FCC PART 15C PERK
T2.0
60.0 ,/ FCC PART 15C AV
180 MWMM WMMM
36.0
24.0
12.0
ﬁ1000 1600. 2200. 2800. 3400. 4000
Frequency (MHz)
3ite no. 3m Chatber Ista no. : 59
Di=. / Ant. 3m 2021 MCTD1Z09-30064 Ant. pol. : WERTICAL
Limit FCC PART 15C PELE
Env. / Ins. 23.Z%C/52.58% Engineer Lvynn
Test Mode WIFIZ.4G 11n40 2437MH=z Tx
Ant. Cahle brop Emission
Mo Fredq. Factor Loss Feading factor Lewvel Limits Margin Remark
[MHz) [dE/m) [dE) [dBuV) [dB) (dBuV/m] (dBuV/m) [dB)
1 2437.00 28.00 1.68 93.38 35.24 Q92.79 ———mm— Peak

Remark=: 1.

Etnizsicon Lewvel=
—imp factor.
The emis=sion lewvels that are Z0dE bhelow the official
limit sre not reported.

Antenna Factor + Cable Loss + Reading

Audix Technology (Shenzhen) Co., Ltd.

Report No. ACS-F21299 Page 33 of 116



AUDIX )}

FCC ID:2ACFI32WM

AUDIX Technology (Shenzhen) Co., Ltd.

Data: 61

120

Level (dBuV/im)

File: F:i202 1 Reportixinhuafeng'20211110-2.4G.EM6 (73)
Date: 2021-11-11

108.0
96.0
84.0

1 HCC PART 15C PEAK

72.0

60.0

\ FCC PART 15C AV

100 WW‘MW

e

36.0

24.0

12.0
G1000 1600. 2200. 2800. 3400. 4000

Frequency (MHz)
3ite no. 3m Chatber Ista no. 61
Di=. / Ant. 3m 2021 MCTD1zZO0S9-3006 Ant. pol. HORIZONTAL
Limit FCC PART 15C PELE
Env. / Ins. 23.Z%C/52.58% Engineer Lvynn
Test Mode WIFIZ.4G 11n40 245Z2MH=z Tx
Ant. Cahle brop Emission
Mo Fredq. Factor Loss Feading factor Lewvel Limits Margin Remark
[MH=z) [dE/m) [dE) [dBuv) [dE) (dBuV/m] (dBuV/m) [dE)
1 245z2.00 2§.00 1.68 958.53 35.25 92,96  ——-m——— e Pesk

Remark=: 1.

Etnizsicon Lewvel=
—imp factor.
The emis=sion lewvels that are Z0dE bhelow the official
limit sre not reported.

Antenna Factor + Cable Loss + Reading

Audix Technology (Shenzhen) Co., Ltd.
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AUDIX )}

FCC ID:2ACFI32WM

AUDIX Technology (Shenzhen) Co., Ltd.

Data: 62

120

Level (dBuV/im)

File: F:i202 1 Reportixinhuafeng'20211110-2.4G.EM6 (73)
Date: 2021-11-11

108.0
96.0
84.0

1 HCC PART 15C PEAK

72.0

60.0

\ FCC PART 15C AV

MIOMWWWM

W

36.0

24.0

12.0
G1000 1600. 2200. 2800. 3400. 4000

Frequency (MHz)
3ite no. 3m Chatber Ista no. HI e
Di=. / Ant. 3m 2021 MCTD1zZO0S9-3006 Ant. pol. : VERTICAL
Limit FCC PART 15C PELE
Env. / Ins. 23.Z%C/52.58% Engineer Lvynn
Test Mode WIFIZ.4G 11n40 245Z2MH=z Tx
Ant. Cahle brop Emission
Mo Fredq. Factor Loss Feading factor Lewvel Limits Margin Remark
[MH=z) [dE/m) [dE) [dBuv) [dE) (dBuV/m] (dBuV/m) [dE)
1 245z2.00 2§.00 1.68 95.35 35.25 g83.78  ——-——= === Pesk

Remark=: 1.

Etnizsicon Lewvel=
—imp factor.
The emis=sion lewvels that are Z0dE bhelow the official
limit sre not reported.

Antenna Factor + Cable Loss + Reading

Audix Technology (Shenzhen) Co., Ltd.

Report No. ACS-F21299 Page 35 of 116



®
74U D IX AUDIX Technology (Shenzhen) Co., Ltd.

FCC ID:2ACFI32WM

Data: 29 File: F:i2021 Reportixinhuafeng'20211110-2.4G.EMG6 (78)

120 Level (dBuv/m} Date: 2021-11-10

108.0
96.0

84.0
FCC PART 15C PEAK

72.0
60.0
43.0
36.0
24.0

12.0

04000 63800, 9600. 12400, 15200. 18000

Frequency (MHz)

3ite no. i 3m Charmber Ista no. : 29

Di=. / Ant. o 3m z021 MCTD1zZO9-3006 Ant. pol. : HORIZONTAL
Limit : FCC PART 15C PELE

Enw., / Ina. : 23.2%C/52.5% Enginesr : Lvynn

Test EUT :

Te=st MNode : WIFIZ.4G 11g Z412MHz Tx

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F21299 Page 36 of 116




AUDIX )}

FCC ID:2ACFI32WM

AUDIX Technology (Shenzhen) Co., Ltd.

Data: 30 File: F:'2021 Reportixinhuafeng'20211110-2.4G.EMG (78)
Level (dBu\im) Date: 2021-11-10
120
108.0
96.0
84.0
RCC PART 15C PEAK
72.0
60.0 FCC PART 15C AV
48.0 2
36.0
24.0
12.0
04000 6800. 9600. 12400. 15200. 18000
Frequency (MHz)
J3ite no. Jm Chatber Data no. 30
Dis. / Ant. 3m 2021 HCTD1:=209-3006 Ant.. pol. HORIZOMTAL
Limit FCC PART 15C PELKE
Env. / In=. 23.Z%C/5Z.5% Engineesr Lynn
Test EUT
Test Mode WIFIZ.4G 11g 2412MH=z Tx
int., Cable pihid)al Emi=zsion
ji)u] Fredq. Factor Loss Feading Zfactor Lewel Limit= Hargin FRemark
[MHz) (dE/m) [dE) [dEuv) (dE) (AEBuW/m) (dBul/m) [dE)
1 4524.00 32.70 2.67 37.81 34.46 3g.72 54.00 15.28 Average
2 4524.00 32.70 2.67 46,99 34.46 47,20 74.00 26.10 Peak
Femark=s: 1. Emission Lewvel= Antenna Factor + Cable Loss + Reading
—imp factor.
2. The emission lewvels that are 2Z04E helow the official
limit are not reported.
Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F21299 Page 37 of 116




®
74U D IX AUDIX Technology (Shenzhen) Co., Ltd.

FCC ID:2ACFI32WM

Data: 31 File: F:'2021 Reportixinhuafeng'20211110-2.4G.EMG (78)

12']Lewal (dBu\im) Date: 2021-11-10

108.0
96.0

84.0
HCC PART 15C PEAK

720
60.0
48.0
36.0
24.0

12.0

G=Il2ll:ll] 63800, 9600, 12400. 15200, 18000

Frequency (MHz)

Site no. i 3w Chatiber Data no. : 31

Dis. / Ant. o3m 2021 MCTD1209-3006 Ant. pol. : VERTICAL
Limit : FCC PART 15C PELK

Env. / Ins. : 23.Z%C/BZ.5% Engineser : Lynn
Test EUT :

Test Mode : WIFIZ.4G 11lg 2412MH=z Tx

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F21299 Page 38 of 116




AUDIX )}

FCC ID:2ACFI32WM

AUDIX Technology (Shenzhen) Co., Ltd.

Data: 32 File: F:'2021 Reportixinhuafeng'20211110-2.4G.EMG (78)
Level (dBu\im) Date: 2021-11-10
120
108.0
96.0
84.0
RCC PART 15C PEAK
72.0
60.0 FCC PART 15C AV
48.0 Z
36.0
24.0
12.0
04000 6800. 9600. 12400. 15200. 18000
Frequency (MHz)
J3ite no. Jm Chatber Data no. T 32
Dis. / Ant. 3m 2021 HCTD1:=209-3006 iAnt., pol. @ WERTICAL
Limit FCC PART 15C PELKE
Env. / In=. 23.Z%C/5Z.5% Engineesr Lynn
Test EUT
Test Mode WIFIZ.4G 11g 2412MH=z Tx
int., Cable pihid)al Emi=zsion
ji)u] Fredq. Factor Loss Feading Zfactor Lewel Limit= Hargin FRemark
[MHz) (dE/m) [dE) [dEuv) (dE) (AEBuW/m) (dBul/m) [dE)
1 4524.00 32.70 2.67 3T.6EA 34.46 38.57 54.00 15.43 Average
2 4524.00 32.70 2.67 46,59 34.46 47,50 74.00 26.50 Peak
Femark=s: 1. Emission Lewvel= Antenna Factor + Cable Loss + Reading
—imp factor.
2. The emission lewvels that are 2Z04E helow the official
limit are not reported.
Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F21299 Page 39 of 116




®
74U D IX AUDIX Technology (Shenzhen) Co., Ltd.

FCC ID:2ACFI32WM

Data: 35 File: F:'2021 Reportixinhuafeng'20211110-2.4G.EMG (78)
Level (dBu\im) Date: 2021-11-10
120
108.0
96.0
84.0
RCC PART 15C PEAK
72.0
60.0
48.0
36.0
24.0
12.0
G=Il2ll:llil 6800, 9600, 12400, 15200, 18000
Frequency {MHz)
Site no. i 3w Chatiber Data no. : 35
Dis. / Aint. To3m 2021 HMCTD1209-3006 Ant. pol. @ HORIZOMNTALL
Liwmit 1 FCC PART 15C PELKE
Env. / Ins. : 23.Z%C/BZ.5% Engineser : Lynn
Test EUT :
Test Mode : WIFIZ.4G 1lg 24537MH=z Tx

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F21299 Page 40 of 116




AUDIX )}

FCC ID:2ACFI32WM

AUDIX Technology (Shenzhen) Co., Ltd.

Data: 36 File: F:'2021 Reportixinhuafeng'20211110-2.4G.EMG (78)
Level (dBu\im) Date: 2021-11-10
120
108.0
96.0
84.0
RCC PART 15C PEAK
72.0
60.0 FCC PART 15C AV
PN | —
36.0
24.0
12.0
04000 6800. 9600. 12400. 15200. 18000
Frequency (MHz)
J3ite no. Jm Chatber Data no. 36
Dis. / Ant. 3m 2021 HCTD1:=209-3006 Ant.. pol. HORIZOMTAL
Limit FCC PART 15C PELKE
Env. / In=. 23.Z%C/5Z.5% Engineesr Lynn
Test EUT
Test Mode WIFIZ.4G 11g 2437HHz Tx
int., Cable pihid)al Emi=zsion
ji)u] Fredq. Factor Loss Feading Zfactor Lewel Limit= Hargin FRemark
[MHz) (dE/m) [dE) [dEuv) (dE) (AEBuW/m) (dBul/m) [dE)
1 4574.00 32.73 2.69 34.51 34.47 35.46 54.00 15.54 Average
2 4574.00 32.73 2.69 46,15 34.47 47,10 74.00 26.90 Peak
Femark=s: 1. Emission Lewvel= Antenna Factor + Cable Loss + Reading
—imp factor.
2. The emission lewvels that are 2Z04E helow the official
limit are not reported.
Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F21299 Page 41 of 116




®
74U D IX AUDIX Technology (Shenzhen) Co., Ltd.

FCC ID:2ACFI32WM

Data: 33 File: F:'2021 Reportixinhuafeng'20211110-2.4G.EMG (78)

12']Lewal (dBu\im) Date: 2021-11-10

108.0
96.0

84.0
HCC PART 15C PEAK

720
60.0
48.0
36.0
24.0

12.0

G=Il2ll:ll] 63800, 9600, 12400. 15200, 18000

Frequency (MHz)

Site no. i 3w Chatiber Data no. : 33

Dis. / Ant. o3m 2021 MCTD1209-3006 Ant. pol. : VERTICAL
Limit : FCC PART 15C PELK

Env. / Ins. : 23.Z%C/BZ.5% Engineser : Lynn
Test EUT :

Test Mode : WIFIZ.4G 1lg 24537MH=z Tx

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F21299 Page 42 of 116




AUDIX )}

FCC ID:2ACFI32WM

AUDIX Technology (Shenzhen) Co., Ltd.

Data: 34 File: F:'2021 Reportixinhuafeng'20211110-2.4G.EMG (78)
Level (dBu\im) Date: 2021-11-10
120
108.0
96.0
84.0
RCC PART 15C PEAK
72.0
60.0 FCC PART 15C AV
48.0 z
36.0
24.0
12.0
04000 6800. 9600. 12400. 15200. 18000
Frequency (MHz)
J3ite no. Jm Chatber Data no. HE
Dis. / Ant. 3m 2021 HCTD1:=209-3006 iAnt., pol. @ WERTICAL
Limit FCC PART 15C PELKE
Env. / In=. 23.Z%C/5Z.5% Engineesr Lynn
Test EUT
Test Mode WIFIZ.4G 11g 2437HHz Tx
int., Cable pihid)al Emi=zsion
ji)u] Fredq. Factor Loss Feading Zfactor Lewel Limit= Hargin FRemark
[MHz) (dE/m) [dE) [dEuv) (dE) (AEBuW/m) (dBul/m) [dE)
1 4574.00 32.73 2.69 34.38 34.47 35.33 54.00 15.67 Average
2 4574.00 32.73 2.69 45,49 34.47 46,44 74.00 27.56 Peak
Femark=s: 1. Emission Lewvel= Antenna Factor + Cable Loss + Reading
—imp factor.
2. The emission lewvels that are 2Z04E helow the official
limit are not reported.
Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F21299 Page 43 of 116




®
74U D IX AUDIX Technology (Shenzhen) Co., Ltd.

FCC ID:2ACFI32WM

Data: 37 File: F:'2021 Reportixinhuafeng'20211110-2.4G.EMG (78)
Level {dBu\im) Date: 2021-11-10
120
108.0
96.0
24.0
RCC PART 15C PEAK
T2.0
60.0
48.0
36.0
24.0
12.0
G4000 6800, 9600. 12400. 15200. 18000
Frequency {(MHz)

Fite no. : 3m Chamber Data no. : 37

Dis. / Aint. o dm 2021 MCTD1209-3006 int. pol. : HORIZONTALL

Limit : FCC PART 15C PELE

Env. / Ina. 1 23.2%C/52.5% Engineser : Lynn

Test EUT :

Te=st Mode : WIFIZ.4G 1lg 246Z2MH=z Tx

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F21299 Page 44 of 116




AUDIX )}

FCC ID:2ACFI32WM

AUDIX Technology (Shenzhen) Co., Ltd.

Data: 38 File: F:'2021 Reportixinhuafeng'20211110-2.4G.EMG (78)
Level (dBu\im) Date: 2021-11-10
120
108.0
96.0
84.0
RCC PART 15C PEAK
72.0
60.0 FCC PART 15C AV
48.0 -
36.0
24.0
12.0
04000 6800. 9600. 12400. 15200. 18000
Frequency (MHz)
J3ite no. Jm Chatber Data no. 38
Dis. / Ant. 3m 2021 HCTD1:=209-3006 Ant.. pol. HORIZOMTAL
Limit FCC PART 15C PELKE
Env. / In=. 23.Z%C/5Z.5% Engineesr Lynn
Test EUT
Test Mode WIFIZ.4G 11g 2462MHz Tx
int., Cable pihid)al Emi=zsion
ji)u] Fredq. Factor Loss Feading Zfactor Lewel Limit= Hargin FRemark
[MHz) (dE/m) [dE) [dEuv) (dE) (AEBuW/m) (dBul/m) [dE)
1 4924.00 32.76 2.72 33.55 34.45 34.55 54.00 19.45 Average
2 4924.00 32.76 2.72 45.01 34.45 46,01 74.00 27.99 Peak
Femark=s: 1. Emission Lewvel= Antenna Factor + Cable Loss + Reading
—imp factor.
2. The emission lewvels that are 2Z04E helow the official
limit are not reported.
Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F21299 Page 45 of 116




®
74U D IX AUDIX Technology (Shenzhen) Co., Ltd.

FCC ID:2ACFI32WM

Data: 39 File: F:'2021 Reportixinhuafeng'20211110-2.4G.EMG (78)
Level (dBu\im) Date: 2021-11-10
120
108.0
96.0
84.0
RCC PART 15C PEAK
72.0
60.0
48.0
36.0
24.0
12.0
G=Il2ll:llil 6800, 9600, 12400, 15200, 18000
Frequency {MHz)
Site no. i 3w Chatiber Data no. HEC=!
Dis. / Aint. To3m 2021 HMCTD1209-3006 Ant. pol. @ VERTICAL
Liwmit 1 FCC PART 15C PELKE
Env. / Ins. : 23.Z%C/BZ.5% Engineser : Lynn
Test EUT :
Test Mode : WIFIZ.4G 1lg 24602MH=z Tx

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F21299 Page 46 of 116




AUDIX )}

FCC ID:2ACFI32WM

AUDIX Technology (Shenzhen) Co., Ltd.

Data: 40 File: F:'2021 Reportixinhuafeng'20211110-2.4G.EMG (78)
Level (dBu\im) Date: 2021-11-10
120
108.0
96.0
84.0
RCC PART 15C PEAK
72.0
60.0 FCC PART 15C AV
48.0 2
36.0
24.0
12.0
04000 6800. 9600. 12400. 15200. 18000
Frequency (MHz)
J3ite no. Jm Chatber Data no. 40
Dis. / Ant. 3m 2021 HCTD1:=209-3006 iAnt., pol. @ WERTICAL
Limit FCC PART 15C PELKE
Env. / In=. 23.Z%C/5Z.5% Engineesr Lynn
Test EUT
Test Mode WIFIZ.4G 11g 2462MHz Tx
int., Cable pihid)al Emi=zsion
ji)u] Fredq. Factor Loss Feading Zfactor Lewel Limit= Hargin FRemark
[MHz) (dE/m) [dE) [dEuv) (dE) (AEBuW/m) (dBul/m) [dE)
1 4924.00 32.76 2.72 33.41 34.45 34.41 54.00 19.59 Average
2 4924.00 32.76 2.72 44,66 34.45 45,66 74.00 28.34 Peak
Femark=s: 1. Emission Lewvel= Antenna Factor + Cable Loss + Reading
—imp factor.
2. The emission lewvels that are 2Z04E helow the official
limit are not reported.
Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F21299 Page 47 of 116




®
74U D IX AUDIX Technology (Shenzhen) Co., Ltd.

FCC ID:2ACFI32WM

Data: 43 File: F:'2021 Reportixinhuafeng'20211110-2.4G.EMG (78)

12']Lewal (dBu\im) Date: 2021-11-10

108.0
96.0

84.0
HCC PART 15C PEAK

720
60.0
48.0
36.0
24.0

12.0

G=Il2ll:ll] 63800, 9600, 12400. 15200, 18000

Frequency (MHz)

J3ite no. ¢ 3m Chanmber Data no. 43

Dis. / Aint. To3m 2021 HMCTD1209-3006 Ant. pol. @ HORIZOMNTALL
Liwmit 1 FCC PART 15C PELKE

Env. / Ins. : 23.Z%C/BZ.5% Engineser : Lynn

Test EUT :

Test Mode i WIFIZ.4G 11ln20 241-2MHz Tx

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F21299 Page 48 of 116




AUDIX )}

FCC ID:2ACFI32WM

AUDIX Technology (Shenzhen) Co., Ltd.

Data: 44 File: F:'2021 Reportixinhuafeng'20211110-2.4G.EMG (78)
Level (dBu\/im) Date: 2021-11-10
120
108.0
96.0
84.0
RCC PART 15C PEAK
72.0
60.0 FCC PART 15C AV
48.0 2
36.0
24.0
12.0
04000 6800. 9600. 12400. 15200. 18000
Frequency (MHz)
J3ite no. Jm Chatber Data no. 44
Dis. / Ant. 3m 2021 HCTD1:=209-3006 Ant.. pol. HORIZOMTAL
Limit FCC PART 15C PELKE
Env. / In=. 23.Z%C/5Z.5% Engineesr Lynn
Test EUT
Test Mode WIFIZ.4G 11n20 Z412MHz Tx
int., Cable pihid)al Emi=zsion
ji)u] Fredq. Factor Loss Feading Zfactor Lewel Limit= Hargin FRemark
[MHz) (dE/m) [dE) [dEuv) (dE) (AEBuW/m) (dBul/m) [dE)
1 4524.00 32.70 2.67 37.81 34.46 3g.72 54.00 15.28 Average
2 4524.00 32.70 2.67 46,75 34.46 47,66 74.00 26.34 Peak
Femark=s: 1. Emission Lewvel= Antenna Factor + Cable Loss + Reading
—imp factor.
2. The emission lewvels that are 2Z04E helow the official
limit are not reported.
Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F21299 Page 49 of 116




®
74U D IX AUDIX Technology (Shenzhen) Co., Ltd.

FCC ID:2ACFI32WM

Data: 41 File: F:i2021 Reportxinhuafeng'20211110-2.4G.EM6 (78)
Level (dBu\im) Date: 2021-11-10
120
108.0
96.0
84.0
RCC PART 15C PEAK
72.0
60.0
48.0
36.0
24.0
12.0
G=Il2ll:ll:l 6800. 9600. 12400. 15200. 18000
Frequency {MHz)

Site no. i 3w Chatiber Data no. : 41

Dis. / Ant. To3m 2021 HMCTD1209-3006 Ant. pol. @ VERTICAL

Liwmit 1 FCC PART 15C PELKE

Env. / Ins. : 23.Z%C/BZ.5% Engineser : Lynn

Test EUT :

Test Mode i WIFIZ.4G 11ln20 241-2MHz Tx

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F21299 Page 50 of 116




AUDIX )}

FCC ID:2ACFI32WM

AUDIX Technology (Shenzhen) Co., Ltd.

Data: 42 File: F:'2021 Reportixinhuafeng'20211110-2.4G.EMG (78)
Level (dBu\im) Date: 2021-11-10
120
108.0
96.0
84.0
RCC PART 15C PEAK
72.0
60.0 FCC PART 15C AV
48.0 2
36.0
24.0
12.0
04000 6800. 9600. 12400. 15200. 18000
Frequency (MHz)
J3ite no. Jm Chatber Data no. HI
Dis. / Ant. 3m 2021 HCTD1:=209-3006 iAnt., pol. @ WERTICAL
Limit FCC PART 15C PELKE
Env. / In=. 23.Z%C/5Z.5% Engineesr Lynn
Test EUT
Test Mode WIFIZ.4G 11n20 Z412MHz Tx
int., Cable pihid)al Emi=zsion
ji)u] Fredq. Factor Loss Feading Zfactor Lewel Limit= Hargin FRemark
[MHz) (dE/m) [dE) [dEuv) (dE) (AEBuW/m) (dBul/m) [dE)
1 4524.00 32.70 2.67 3794 34.46 38.35 54.00 15.65 Average
2 4524.00 32.70 2.67 47,12 34.46 45,03 74.00 25.97 Peak
Femark=s: 1. Emission Lewvel= Antenna Factor + Cable Loss + Reading
—imp factor.
2. The emission lewvels that are 2Z04E helow the official
limit are not reported.
Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F21299 Page 51 of 116




®
74U D IX AUDIX Technology (Shenzhen) Co., Ltd.

FCC ID:2ACFI32WM

Data: 45 File: F:'2021 Reportixinhuafeng'20211110-2.4G.EMG (78)

12']Lewal (dBu\im) Date: 2021-11-10

108.0
96.0

84.0
HCC PART 15C PEAK

720
60.0
48.0
36.0
24.0

12.0

G=Il2ll:ll] 63800, 9600, 12400. 15200, 18000

Frequency (MHz)

J3ite no. ¢ 3m Chanmber Data no. : 45

Dis. / Aint. To3m 2021 HMCTD1209-3006 Ant. pol. @ HORIZOMNTALL
Liwmit 1 FCC PART 15C PELKE

Env. / Ins. : 23.Z%C/BZ.5% Engineser : Lynn

Test EUT :

Test Mode i WIFIZ.4G 11ln20 2437MHz Tx

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F21299 Page 52 of 116




AUDIX )}

FCC ID:2ACFI32WM

AUDIX Technology (Shenzhen) Co., Ltd.

Data: 46 File: F:'2021 Reportixinhuafeng'20211110-2.4G.EMG (78)
Level (dBu\/im) Date: 2021-11-10
120
108.0
96.0
84.0
RCC PART 15C PEAK
72.0
60.0 FCC PART 15C AV
48.0 z
36.0
24.0
12.0
04000 6800. 9600. 12400. 15200. 18000
Frequency (MHz)
J3ite no. Jm Chatber Data no. 46
Dis. / Ant. 3m 2021 HCTD1:=209-3006 Ant.. pol. HORIZOMTAL
Limit FCC PART 15C PELKE
Env. / In=. 23.Z%C/5Z.5% Engineesr Lynn
Test EUT
Test Mode WIFIZ.4G 11n20 Z437MHz Tx
int., Cable pihid)al Emi=zsion
ji)u] Fredq. Factor Loss Feading Zfactor Lewel Limit= Hargin FRemark
[MHz) (dE/m) [dE) [dEuv) (dE) (AEBuW/m) (dBul/m) [dE)
1 4574.00 32.73 2.69 34.52 34.47 35.47 54.00 158.53 Average
2 4574.00 32.73 2.69 46,20 34.47 47,85 74.00 26.15 Peak
Femark=s: 1. Emission Lewvel= Antenna Factor + Cable Loss + Reading
—imp factor.
2. The emission lewvels that are 2Z04E helow the official
limit are not reported.
Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F21299 Page 53 of 116




®
74U D IX AUDIX Technology (Shenzhen) Co., Ltd.

FCC ID:2ACFI32WM

Data: 47 File: F:'2021 Reportixinhuafeng'20211110-2.4G.EMG (78)

12']Lewal (dBu\im) Date: 2021-11-10

108.0
96.0

84.0
HCC PART 15C PEAK

720
60.0
48.0
36.0
24.0

12.0

G=Il2ll:ll] 63800, 9600, 12400. 15200, 18000

Frequency (MHz)

J3ite no. ¢ 3m Chanmber Data no. HE

Dis. / Aint. To3m 2021 HMCTD1209-3006 Ant. pol. @ VERTICAL
Liwmit 1 FCC PART 15C PELKE

Env. / Ins. : 23.Z%C/BZ.5% Engineser : Lynn
Test EUT :

Test Mode i WIFIZ.4G 11ln20 2437MHz Tx

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F21299 Page 54 of 116




AUDIX )}

FCC ID:2ACFI32WM

AUDIX Technology (Shenzhen) Co., Ltd.

Data: 48 File: F:'2021 Reportixinhuafeng'20211110-2.4G.EMG (78)
Level (dBu\im) Date: 2021-11-10
120
108.0
96.0
84.0
RCC PART 15C PEAK
72.0
60.0 FCC PART 15C AV
2
48.0
36.0
24.0
12.0
04000 6800. 9600. 12400. 15200. 18000
Frequency (MHz)
J3ite no. Jm Chatber Data no. I 1=
Dis. / Ant. 3m 2021 HCTD1:=209-3006 iAnt., pol. @ WERTICAL
Limit FCC PART 15C PELKE
Env. / In=. 23.Z%C/5Z.5% Engineesr Lynn
Test EUT
Test Mode WIFIZ.4G 11n20 Z437MHz Tx
int., Cable pihid)al Emi=zsion
ji)u] Fredq. Factor Loss Feading Zfactor Lewel Limit= Hargin FRemark
[MHz) (dE/m) [dE) [dEuv) (dE) (AEBuW/m) (dBul/m) [dE)
1 4574.00 32.73 2.69 34.12 34.47 35.07 54.00 15.93 Average
2 4574.00 32.73 2.69 47,53 34.47 45,45 74.00 25.52 Peak
Femark=s: 1. Emission Lewvel= Antenna Factor + Cable Loss + Reading
—imp factor.
2. The emission lewvels that are 2Z04E helow the official
limit are not reported.
Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F21299 Page 55 of 116




®
74U D IX AUDIX Technology (Shenzhen) Co., Ltd.

FCC ID:2ACFI32WM

Data: 51 File: F:'2021 Reportixinhuafeng'20211110-2.4G.EMG (78)

12']Lewal (dBu\im) Date: 2021-11-10

108.0
96.0

84.0
HCC PART 15C PEAK

720
60.0
48.0
36.0
24.0

12.0

G=Il2ll:ll] 63800, 9600, 12400. 15200, 18000

Frequency (MHz)

J3ite no. ¢ 3m Chanmber Data no. : 51

Dis. / Aint. To3m 2021 HMCTD1209-3006 Ant. pol. @ HORIZOMNTALL
Liwmit 1 FCC PART 15C PELKE

Env. / Ins. : 23.Z%C/BZ.5% Engineser : Lynn

Test EUT :

Test Mode i WIFIZ.4G 11ln20 246z2MHz Tx

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F21299 Page 56 of 116




AUDIX )}

FCC ID:2ACFI32WM

AUDIX Technology (Shenzhen) Co., Ltd.

Data: 52 File: F:'2021 Reportixinhuafeng'20211110-2.4G.EMG (78)
Level (dBu\/im) Date: 2021-11-10
120
108.0
96.0
84.0
RCC PART 15C PEAK
72.0
60.0 FCC PART 15C AV
48.0 -
36.0
24.0
12.0
04000 6800. 9600. 12400. 15200. 18000
Frequency (MHz)
J3ite no. Jm Chatber Data no. 52
Dis. / Ant. 3m 2021 HCTD1:=209-3006 Ant.. pol. HORIZOMTAL
Limit FCC PART 15C PELKE
Env. / In=. 23.Z%C/5Z.5% Engineesr Lynn
Test EUT
Test Mode WIFIZ.4G 11n20 zZ462MHz Tx
int., Cable pihid)al Emi=zsion
ji)u] Fredq. Factor Loss Feading Zfactor Lewel Limit= Hargin FRemark
[MHz) (dE/m) [dE) [dEuv) (dE) (AEBuW/m) (dBul/m) [dE)
1 4924.00 32.76 2.72 33.63 34.45 34.63 54.00 19.37 Average
2 4924.00 32.76 2.72 45,12 34.45 46,12 74.00 27.88 Peak
Femark=s: 1. Emission Lewvel= Antenna Factor + Cable Loss + Reading
—imp factor.
2. The emission lewvels that are 2Z04E helow the official
limit are not reported.
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FCC ID:2ACFI32WM

Data: 49 File: F:i2021 Reportxinhuafeng'20211110-2.4G.EM6 (78)
Level (dBu\im) Date: 2021-11-10
120
108.0
96.0
84.0
RCC PART 15C PEAK
72.0
60.0
48.0
36.0
24.0
12.0
G=Il2ll:ll:l 6800. 9600. 12400. 15200. 18000
Frequency {MHz)

Site no. i 3w Chatiber Data no. : 49

Dis. / Ant. To3m 2021 HMCTD1209-3006 Ant. pol. @ VERTICAL

Liwmit 1 FCC PART 15C PELKE

Env. / Ins. : 23.Z%C/BZ.5% Engineser : Lynn

Test EUT :

Test Mode i WIFIZ.4G 11ln20 246z2MHz Tx
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AUDIX Technology (Shenzhen) Co., Ltd.

Data: 50 File: F:'2021 Reportixinhuafeng'20211110-2.4G.EMG (78)
Level (dBu\im) Date: 2021-11-10
120
108.0
96.0
84.0
RCC PART 15C PEAK
72.0
60.0 FCC PART 15C AV
48.0 z
36.0
24.0
12.0
04000 6800. 9600. 12400. 15200. 18000
Frequency (MHz)
J3ite no. Jm Chatber Data no. : 50
Dis. / Ant. 3m 2021 HCTD1:=209-3006 iAnt., pol. @ WERTICAL
Limit FCC PART 15C PELKE
Env. / In=. 23.Z%C/5Z.5% Engineesr Lynn
Test EUT
Test Mode WIFIZ.4G 11n20 zZ462MHz Tx
int., Cable pihid)al Emi=zsion
ji)u] Fredq. Factor Loss Feading Zfactor Lewel Limit= Hargin FRemark
[MHz) (dE/m) [dE) [dEuv) (dE) (AEBuW/m) (dBul/m) [dE)
1 4924.00 32.76 2.72 33.494 34.45 34.494 54.00 19.56 Average
2 4924.00 32.76 2.72 45,36 34.45 46,36 74.00 27.64 Peak
Femark=s: 1. Emission Lewvel= Antenna Factor + Cable Loss + Reading
—imp factor.
2. The emission lewvels that are 2Z04E helow the official
limit are not reported.
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FCC ID:2ACFI32WM

Data: 67 File: F:'2021 Reportixinhuafeng'20211110-2.4G.EMG (78)

12']Lewal (dBu\im) Date: 2021-11-11

108.0
96.0

84.0
HCC PART 15C PEAK

720
60.0
48.0
36.0
24.0

12.0

G=Il2ll:ll] 63800, 9600, 12400. 15200, 18000

Frequency (MHz)

J3ite no. ¢ 3m Chanmber Data no. HE

Dis. / Aint. To3m 2021 HMCTD1209-3006 Ant. pol. @ HORIZOMNTALL
Liwmit 1 FCC PART 15C PELKE

Env. / Ins. : 23.Z%C/BZ.5% Engineser : Lynn

Test EUT :

Test Mode i WIFIZ.4G 1in4d0 245:2MHz Tx
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AUDIX Technology (Shenzhen) Co., Ltd.

Data: 68 File: F:'2021 Reportixinhuafeng'20211110-2.4G.EMG (78)
Level (dBu\/im) Date: 2021-11-11
120
108.0
96.0
84.0
RCC PART 15C PEAK
72.0
60.0 FCC PART 15C AV
48.0 -
36.0
24.0
12.0
04000 6800. 9600. 12400. 15200. 18000
Frequency (MHz)
J3ite no. Jm Chatber Data no. 353
Dis. / Ant. 3m 2021 HCTD1:=209-3006 Ant.. pol. HORIZOMTAL
Limit FCC PART 15C PELKE
Env. / In=. 23.Z%C/5Z.5% Engineesr Lynn
Test EUT
Test Mode WIFIZ.4G 11n40 zZ452MHz Tx
int., Cable pihid)al Emi=zsion
ji)u] Fredq. Factor Loss Feading Zfactor Lewel Limit= Hargin FRemark
[MHz) (dE/m) [dE) [dEuv) (dE) (AEBuW/m) (dBul/m) [dE)
1 4904.00 32.75 2.70 33.21 34.45 34.185 54.00 19.82 Average
2 4904.00 32.75 2.70 45,22 34.45 46,19 74.00 27.81 Peak
Femark=s: 1. Emission Lewvel= Antenna Factor + Cable Loss + Reading
—imp factor.
2. The emission lewvels that are 2Z04E helow the official
limit are not reported.
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FCC ID:2ACFI32WM

Data: 69 File: F:'2021 Reportixinhuafeng'20211110-2.4G.EMG (78)

12']Lewal (dBu\im) Date: 2021-11-11

108.0
96.0

84.0
HCC PART 15C PEAK

720
60.0
48.0
36.0
24.0

12.0

G=Il2ll:ll] 63800, 9600, 12400. 15200, 18000

Frequency (MHz)

J3ite no. ¢ 3m Chanmber Data no. HE 1=l

Dis. / Aint. To3m 2021 HMCTD1209-3006 Ant. pol. @ VERTICAL
Liwmit 1 FCC PART 15C PELKE

Env. / Ins. : 23.Z%C/BZ.5% Engineser : Lynn
Test EUT :

Test Mode i WIFIZ.4G 1in4d0 245:2MHz Tx
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AUDIX Technology (Shenzhen) Co., Ltd.

Data: 70 File: F:'2021 Reportixinhuafeng'20211110-2.4G.EMG (78)
Level (dBu\im) Date: 2021-11-11
120
108.0
96.0
84.0
RCC PART 15C PEAK
72.0
60.0 FCC PART 15C AV
PN | —
36.0
24.0
12.0
04000 6800. 9600. 12400. 15200. 18000
Frequency (MHz)
J3ite no. Jm Chatber Data no. HERr|
Dis. / Ant. 3m 2021 HCTD1:=209-3006 iAnt., pol. @ WERTICAL
Limit FCC PART 15C PELKE
Env. / In=. 23.Z%C/5Z.5% Engineesr Lynn
Test EUT
Test Mode WIFIZ.4G 11n40 zZ452MHz Tx
int., Cable pihid)al Emi=zsion
ji)u] Fredq. Factor Loss Feading Zfactor Lewel Limit= Hargin FRemark
[MHz) (dE/m) [dE) [dEuv) (dE) (AEBuW/m) (dBul/m) [dE)
1 4904.00 32.75 2.70 33.12 34.45 34.09 54.00 19.91 Average
2 4904.00 32.75 2.70 45,77 34.45 46,74 74.00 27.260 Peak
Femark=s: 1. Emission Lewvel= Antenna Factor + Cable Loss + Reading
—imp factor.
2. The emission lewvels that are 2Z04E helow the official
limit are not reported.
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FCC ID:2ACFI32WM

Data: 73 File: F:'2021 Reportixinhuafeng'20211110-2.4G.EMG (78)

12']Lewal (dBu\im) Date: 2021-11-11

108.0
96.0

84.0
HCC PART 15C PEAK

720
60.0
48.0
36.0
24.0

12.0

G=Il2ll:ll] 63800, 9600, 12400. 15200, 18000

Frequency (MHz)

J3ite no. ¢ 3m Chanmber Data no. HE]

Dis. / Aint. To3m 2021 HMCTD1209-3006 Ant. pol. @ HORIZOMNTALL
Liwmit 1 FCC PART 15C PELKE

Env. / Ins. : 23.Z%C/BZ.5% Engineser : Lynn

Test EUT :

Test Mode i WIFIZ.4G 1in40 2437MHz Tx
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AUDIX Technology (Shenzhen) Co., Ltd.

Data: 74 File: F:'2021 Reportixinhuafeng'20211110-2.4G.EMG (78)
Level (dBu\im) Date: 2021-11-11
120
108.0
96.0
84.0
RCC PART 15C PEAK
72.0
60.0 FCC PART 15C AV
48.0 z
36.0
24.0
12.0
04000 6800. 9600. 12400. 15200. 18000
Frequency (MHz)
J3ite no. Jm Chatber Data no. T4
Dis. / Ant. 3m 2021 HCTD1:=209-3006 Ant.. pol. HORIZOMTAL
Limit FCC PART 15C PELKE
Env. / In=. 23.Z%C/5Z.5% Engineesr Lynn
Test EUT
Test Mode WIFIZ.4G 11n40 =Z437MHz Tx
int., Cable pihid)al Emi=zsion
ji)u] Fredq. Factor Loss Feading Zfactor Lewel Limit= Hargin FRemark
[MHz) (dE/m) [dE) [dEuv) (dE) (AEBuW/m) (dBul/m) [dE)
1 4574.00 32.73 2.69 34.76 34.47 35.71 54.00 15.29 Average
2 4574.00 32.73 2.69 45,53 34.47 46,45 74.00 27.52 Peak
Femark=s: 1. Emission Lewvel= Antenna Factor + Cable Loss + Reading
—imp factor.
2. The emission lewvels that are 2Z04E helow the official
limit are not reported.
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FCC ID:2ACFI32WM

Data: 71 File: F:i2021 Reportxinhuafeng'20211110-2.4G.EM6 (78)
Level (dBu\im) Date: 2021-11-11
120
108.0
96.0
84.0
RCC PART 15C PEAK
72.0
60.0
48.0
36.0
24.0
12.0
G=Il2ll:ll:l 6800. 9600. 12400. 15200. 18000
Frequency {MHz)

Site no. i 3w Chatiber Data no. : 71

Dis. / Ant. To3m 2021 HMCTD1209-3006 Ant. pol. @ VERTICAL

Liwmit 1 FCC PART 15C PELKE

Env. / Ins. : 23.Z%C/BZ.5% Engineser : Lynn

Test EUT :

Test Mode i WIFIZ.4G 1in40 2437MHz Tx
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AUDIX Technology (Shenzhen) Co., Ltd.

Data: 72 File: F:'2021 Reportixinhuafeng'20211110-2.4G.EMG (78)
Level (dBu\im) Date: 2021-11-11
120
108.0
96.0
84.0
RCC PART 15C PEAK
72.0
60.0 FCC PART 15C AV
48.0 -
36.0
24.0
12.0
04000 6800. 9600. 12400. 15200. 18000
Frequency (MHz)
J3ite no. Jm Chatber Data no. H
Dis. / Ant. 3m 2021 HCTD1:=209-3006 iAnt., pol. @ WERTICAL
Limit FCC PART 15C PELKE
Env. / In=. 23.Z%C/5Z.5% Engineesr Lynn
Test EUT
Test Mode WIFIZ.4G 11n40 =Z437MHz Tx
int., Cable pihid)al Emi=zsion
ji)u] Fredq. Factor Loss Feading Zfactor Lewel Limit= Hargin FRemark
[MHz) (dE/m) [dE) [dEuv) (dE) (AEBuW/m) (dBul/m) [dE)
1 4574.00 32.73 2.69 34.39 34.47 35.34 54.00 158.66 Average
2 4574.00 32.73 2.69 45,30 34.47 46,25 74.00 27.75 Peak
Femark=s: 1. Emission Lewvel= Antenna Factor + Cable Loss + Reading
—imp factor.
2. The emission lewvels that are 2Z04E helow the official
limit are not reported.
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FCC ID:2ACFI32WM

Data: 75 File: F:i2021 Reportxinhuafeng'20211110-2.4G.EM6 (78)
Level (dBu\im) Date: 2021-11-11
120
108.0
96.0
84.0
RCC PART 15C PEAK
72.0
60.0
48.0
36.0
24.0
12.0
G=Il2ll:ll:l 6800. 9600. 12400. 15200. 18000
Frequency {MHz)

Site no. i 3w Chatiber Data no. HE

Dis. / Ant. To3m 2021 HMCTD1209-3006 Ant. pol. @ HORIZOMNTALL

Liwmit 1 FCC PART 15C PELKE

Env. / Ins. : 23.Z%C/BZ.5% Engineser : Lynn

Test EUT :

Test Mode i WIFIZ.4G 1ind0 24Z2:2MHz Tx
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Data: 76 File: F:'2021 Reportixinhuafeng'20211110-2.4G.EMG (78)
Level (dBu\im) Date: 2021-11-11
120
108.0
96.0
84.0
RCC PART 15C PEAK
72.0
60.0 FCC PART 15C AV
PN | —
36.0
24.0
12.0
04000 6800. 9600. 12400. 15200. 18000
Frequency (MHz)
J3ite no. Jm Chatber Data no. e
Dis. / Ant. 3m 2021 HCTD1:=209-3006 Ant.. pol. HORIZOMTAL
Limit FCC PART 15C PELKE
Env. / In=. 23.Z%C/5Z.5% Engineesr Lynn
Test EUT
Test Mode WIFIZ.4G 11n40 zZ422MHz Tx
int., Cable pihid)al Emi=zsion
ji)u] Fredq. Factor Loss Feading Zfactor Lewel Limit= Hargin FRemark
[MHz) (dE/m) [dE) [dEuv) (dE) (AEBuW/m) (dBul/m) [dE)
1 4544.00 32.71 2.68 34.20 34.47 35.12 54.00 15.885 Average
2 4544.00 32.71 2.68 45,95 34.47 46,20 74.00 27.10 Peak
Femark=s: 1. Emission Lewvel= Antenna Factor + Cable Loss + Reading
—imp factor.
2. The emission lewvels that are 2Z04E helow the official
limit are not reported.
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FCC ID:2ACFI32WM

Data: 77 File: F:i2021 Reportxinhuafeng'20211110-2.4G.EM6 (78)
Level (dBu\im) Date: 2021-11-11
120
108.0
96.0
84.0
RCC PART 15C PEAK
72.0
60.0
48.0
36.0
24.0
12.0
G=Il2ll:ll:l 6800. 9600. 12400. 15200. 18000
Frequency {MHz)

Site no. i 3w Chatiber Data no. HEFaF

Dis. / Ant. To3m 2021 HMCTD1209-3006 Ant. pol. @ VERTICAL

Liwmit 1 FCC PART 15C PELKE

Env. / Ins. : 23.Z%C/BZ.5% Engineser : Lynn

Test EUT :

Test Mode i WIFIZ.4G 1ind0 24Z2:2MHz Tx
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AUDIX Technology (Shenzhen) Co., Ltd.

Data: 78 File: F:'2021 Reportixinhuafeng'20211110-2.4G.EMG (78)
Level (dBu\im) Date: 2021-11-11
120
108.0
96.0
84.0
RCC PART 15C PEAK
72.0
60.0 FCC PART 15C AV
PN | —
36.0
24.0
12.0
04000 6800. 9600. 12400. 15200. 18000
Frequency (MHz)
J3ite no. Jm Chatber Data no. HERr =1
Dis. / Ant. 3m 2021 HCTD1:=209-3006 iAnt., pol. @ WERTICAL
Limit FCC PART 15C PELKE
Env. / In=. 23.Z%C/5Z.5% Engineesr Lynn
Test EUT
Test Mode WIFIZ.4G 11n40 zZ422MHz Tx
int., Cable pihid)al Emi=zsion
ji)u] Fredq. Factor Loss Feading Zfactor Lewel Limit= Hargin FRemark
[MHz) (dE/m) [dE) [dEuv) (dE) (AEBuW/m) (dBul/m) [dE)
1 4544.00 32.71 2.68 33.91 34.47 34.83 54.00 19,17 Average
2 4544.00 32.71 2.68 46,15 34.47 47,07 74.00 26.93 Peak
Femark=s: 1. Emission Lewvel= Antenna Factor + Cable Loss + Reading
—imp factor.
2. The emission lewvels that are 2Z04E helow the official
limit are not reported.
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FCC ID:2ACFI32WM

5. CONDUCTED SPURIOUS EMISSIONS

5.1.Test Equipment

Item| Equipment Manufacturer Model No. Serial No. Last Cal. |Cal. Interval
1, | PXASignal Agilent N9030A MY51380221 | Apr.07,21 | 1 Year
Analyzer
2. Attenuator Agilent 8491B MY39269201 | Oct.09,21 1 Year
3. RF Cable |HUBER+SUHNER| SUCOFLEX-106 505238/6 Apr.07,21 1 Year
5.2.Limit

In any 100kHz bandwidth outside the frequency bands in which the spread spectrum intentional
radiator in operating, the radio frequency power that is produced by the intentional radiator shall
be at least 30dB below that in the 100kHz bandwidth within the band that contains the highest
level of the desired power.

5.3.Test Procedure

The transmitter output was connected to a spectrum analyzer, The resolution bandwidth is set
to 100 kHz, The video bandwidth is set to 300 kHz and measure all the emissions with peak

detector.

5.4.Test result
PASS (The testing data was attached in the next pages.)

EUT: Car Recorder

M/N: u818x

Test date:2021-11-12 Pressure: 102.741.0 kpa Humidity: 52.643.0%
Tested by: Lily Test site: RF site Temperature:23.140.6 'C
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FCC ID:2ACFI32WM

Test Mode: IEEE 802.11g
Test CH1: 2412MHz

_-}EI

[ Keysight Spectrum Analyzer - Swegt S8

Keysight Spectrum Analyzer - Swept SA

Marker 1 24. 000000000000 GHz - A Type: Log-Pwr

Line 1 -36.33 dBm - A Type: Log-Pwr
e

PNO: Wide Ly Trig: Free Run AvglHold:>100/100 PRO:Fast (g Trig: FreeRun AvglHold:>100/100
\FGainlow ©_ #Atten: 20 o8 \FGainow ©_#Atten: 20 o8
Annotation» G
" Mkr1 2.404 [e] 7 " Mkr1 24.000 GHZ|
Ref Offset 105 dB. Ref Offset 105 dB.
10 ¢E/dy__Ref 10.00 dBm -6.331 dBm 10 ¢E/dy__Ref 10.00 dBm -47.544 dBm
og og
Next Pk Right]
R |
Next Pk Left|
‘ "
T N g v e s —
Display Line| s —
-36.33 dBm Marker Delta|
on off
— I
‘Center 241200 GHz ‘Span 30.00 MHz 'Start 10.000 GHz ‘Stop 26.000 GHz
#Res BW 100 kHz #VBW 300 kHz sweep 1,000 ms (1001 pts)fR=1ETEITR] 1 #Res BW 100 kHz #VBW 300 kHz Sweep 52.00 ms (1001 pts) Mkr—CF
2 e e
—
2 I B
7
i [ Mir—RefLvi
6 I B
6
:
: - Itz
10f2
= Sas = Sas |

[ Keysight Spectrum Analyzer - Swegt S8

Marker 1 527. 610000000 MHz Avg Type: Log-Pwr

[ Keysight Spectrum Analyzer - Swegt S8

2. 310000000 GHz Avg Type: Log-Pwr

PRO: Fast (g Trig: Free Run AvglHeld:>100/100 TNO: Fast (g Trig: Free Run AvglHold:>100/100
IFGain:Low #Atten: 20 dB IFGain:Low #Atten: 20 dB
. Mkr1 527.61 MHZ . Mkr2 2.400 00 GHZ]
Ref Offset 105 dB. Ref Offset 105 dB.
Ref 10.00 dBm 59. dBm 10 deidiv__Ref 10,00 dBm -40.938 dBm|
Next Pk Right [t
| ESEmseEssnas |
Next Pk Left
S
Marker Delta
| SRR |
‘Stop 1.0000 GHz Stop 2.42500 GHz
#VBW 300 kHz sweep 3,200 ms (1001 pts) Mkr—CF #VBW 300 kHz sweep 1,000 ms (1001 pts)
) S S
1
e | Mkr—RefLvi
Y B
More|
1of2

[ Keysight Spectrum Analyzer - Swegt S8

Marker 1 2.305000000000 GHZ . Avg Type: Log-Pwr
NE hG o Trig: Free Run AvglHold:>100/100

\Flntow " _#Atten: 20 48

Ref Offset 105 dB.
Ref 10.00 dBm

Next Pk Right
—

Next Pk Left

Lot

Slari 1.000 GHz ‘Stop 10.000 GHz
#VBW 300 kHz Sweep 29.27 ms (1001 pts) Mkr—CF

HWDTH E
m—
- o @ 0
- ]

Mkr—RefLvl

More|
1of2

e StaTUS. I

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F21299 Page 73 of 116




AUDIX

FCC ID:2ACFI32WM

AUDIX Technology (Shenzhen) Co., Ltd.

Test CH6: 2437MHz

[ Kepsight Spectrum Analyzer - Swept 54

[ eyt Spectrum Anatyass -t 34
Center Freq 2,437000000 GHz . Avg Type: Log-Pur Marker 1 2.305000000000 GHz . Avg Type: Log-Pur
) Trig: Free Run AvglHold:>1001100 s AL Trig: Free Run AvglHold:>1001100
IF Gain:l Lo‘n #Atten: 20 dB

FCainow #Atten: 20 dB
Ref Offset 105 dB Mkr1 2.
3 ) -50.7

Ref Offset 105 dB Ref 10.00 dB)
ef 10. m

Ref 10.00 dBm

1
)
SRR

SN PP S

Span 30.00 MHz| Stop 10.000 GHz
Sweep 29.27 ms (1001 pts)

Center 2.43700 GHz
#Res BW 100 kHz #VBW 300 kHz Sweep 1.000 ms (1001 pts)

KA MGDE TRC SCL FUNCTION ___ FUNCTION WBTH FUNCTIC MKF MODE TH
| 1 2429236}1: -2.566 dBm | _ (I | 2308 GHz | 50,730 dBm _
R g
—_

#Res BW 100 kHz #VBW 300 kHz

FUNCTION __FURCTION WDTH.

2B cm~mmnw

[ Keysight Spectrum Analyzer - Swept S

[ Keysight Spectrum Analyeer - Swept 54

Marker 1 527. E‘IBI]DUDCIO MHz _ Avg Type: Log-Pwr Marker 1 25. 744000000000 GHz _
PHO: Fast Lo Trig: FreeRun AvglHold:>100H00 T Test T Trig: Free Run
IFGain:Low #Atten: 20 dB

IFGain:Low #Atten: 20 dB
Ref Offset 105 dB

Ref Offset 105 dB Ref 10.00 dB
ef 10. m

Ref 10.00 dBm

B

| S ——

Stop 26.000 GHz

Start 0.0300 GHz Stop 1.0000 GHz Start 10.000 GHz
#Res BW 100 kHz #VBW 300 kHz Sweep 3.200 ms (1001 pts) es BW 100 kHz #VBW 300 kHz Sweep 52.00 ms (1001 pts)

FUNCTION ___FUN

e
S
—_
—_
- 7

NCTION WOTH UNCTION

frr e —amae———————
—_

2B cm~mmnw
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FCC ID:2ACFI32WM

Test CHll 2462MHz

[ Keysight Spectrum Analyzer - Swegt S8

[ Keysight Spectrum Analyzer - Swegt S8

Center Freq 2. 462000000 GHz _" A Type: Log-Pwr B Marker 1 23. 920000000000 GHz _" A Type: Log-Pwr
PNO: Wide (o Trig: FreeRun AvglHold:>100/100 HC:Fast (g Trig: FreeRun AvglHold:>100/100
Fiaintow > #Attan: 20 4B - Flainton * #Attn: 2008
3 Auto Tune, G v
. Tkr1 2.454 23 GHZ . Mkr1 23.920 GHZ]
Ref Offset 105 dB. Ref Offset 105 dB.
Ref 10.00 dBm -6.156 dBm 0 eidly Ref 10.00 dBm -48.040 dBm
Next Pk Right|
——
Next Pk Left
R R P ——
Marker Delta
——
‘Center 246200 GHz ‘Span 30.00 MHz ‘Stop 26.000 GHz
Res BW 100 kHz #VBW 300 kHz sweep 1,000 ms (1001 pts) #VBW 300 kHz Sweep 52.00 ms (1001 pts) Mkr—.CF
4 4
2 2
3 3
E E Mkr—RefLvi
5 5
6 6
i i
H H More
10 10 10f2
Ef Ef . -
= = frarca) _I

[ Keysight Spectrum Analyzer - Swegt S8

Marker 1 527.610000000 MHz
NFE

[ Keysight Spectrum Analyzer - Swegt S8

Avg Type: Log-Pwr :Slarl Freq 2. 450000000 GHz . Avg Type: Log-Pwr

e Ca) Trig: Free Run Avg|Hold:=>100/100 O Ca) Trig: Free Run Avg|Hold:=>100/100
Fliontow * #Atten: 2008 Fliontow * #Atten: 2008
- Mkr1 527.61 MHZ| "
Ref Offset 105 dB. Ref Offset 105 dB.
Ref 10.00 dBm -59.854 dBm Ref 10.00 dBm
Next Pk Right|
| EEERE R |
Next Pk Left)
I
Marker Delta
| s |
Stop 1.0000 GHz Start 245000 GHz Stop 2.51000 GHz
Sweep 3.200 ms (1DD1 pts) Mkr—CF #VBW 300 kHz Sweep 1.000 ms (1001 pts)
T 2 o o T
| m_
| _sso7@gBm/ [ 1 |
Mkr—RefLvl
More
A 1of2
11 I A S i
= S l

[ Keysight Spectrum Analyzer - Swegt S8

Marker 1 2.305000000000 GHz
NFE P

Avg Type: Log-Pwr

NO: Fast () Trig: Free Run AvglHold:>100/100
IFGain:Low #Atten: 20 dB
5 Mkri 2.305 GHz]
Ref 10.00 dBm -50.741 dBm
Next Pk Right|
| EEERE R |
Next Pk Left|
I
NI PR SOEs Ry
Marker Delta
| s |
‘Stop 10.000 GHz
Sweep 29.27 ms (1001 pts), Mkr—CF
Mkr—RefLvl
More|
1of2
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®

74U D IX AUDIX Technology (Shenzhen) Co., Ltd.

FCC ID:2ACFI32WM

Test Mode: IEEE 802.11n HT20
Test CHl 2412MHz

[ Keysight Spectrum Analyzer - Swegt S8

[ Keysight Spectrum Analyzer - Swegt S8

Marker 1 25. 520000000000 Ghiz _" A Type: Log-Pwr
NO: Fast () Trig: Free Run AvglHold:>100/100

P
IFGain:Low #Atten: 20 dB

Center Freq 2. 412000000 GHz S A Type: Log-Pwr
PNO: Wide (g ) Trig: Free Run AvglHold:>100/100

IFGain:Low #Atten: 20 dB

Ref Offset 105 dB. Mkr1 2:
10 deidv__Ref 10.00 dBm -47.
og

Mkr1 2.404
4.

Ref Offset 105 dB.
‘H! Bldi Ref 10.00 dBm

Next Pk Right
—

4 1 Next Pk Left|
Srre——— s BASR [(

TR T B

T RO
Marker Delta
| ESSSERGEEES |
‘Center 241200 GHz ‘Span 30.00 MHz 'Start 10.000 GHz ‘Stop 26.000 GHz
#Res BW 100 kHz #VBW 300 kHz sweep 1,000 ms (1001 pts) #Res BW 100 kHz #VBW 300 kHz Sweep 52.00 ms (1001 pts) Mkr—CF
1 _
2 | A S
Y S
i S S Mir—RefLvi
5 Y S S
6
:
: -- o
10f2
= _l

[ Keysight Spectrum Analyzer - Swegt S8

[ Keysight Spectrum Analyzer - Swegt S8

2. 310000000 GHz Avg Type: Log-Pwr

Marker 1834 130000000 MHz Avg Type: Log-Pwr

PRO: Fast (g Trig: Free Run AvglHold:>100/100 TNO: Fast (g Trig: Free Run AvglHold:>100/100
IFGainow _ #Atten: 20 B \FGainiow *_#Atten: 20 B
" Mkr1 834.13 MHZ| " Mkr2 2.400 00 GHZ
Ref Offset 105 dB. Ref Offset 105 dB. P
Ref 10.00 dBm -56.924 dBm 10 dB/div__Ref 10.00 dBm -38.035 dBm
Next Pk Right| Jm———
| ESEmseEssnas |
Next Pk Left)
S
Marker Delta
| SRR |
Stop 1.0000 GHz Stop 2.42500 GHz,
Sweep 3.200 ms (1DD1 pts) Mkr—CF #VBW 300 kHz Sweep 1.000 ms (1001 pts)
Mkr—RefLvl
More|
1of2
=

[ Keysight Spectrum Analyzer - Swegt S8

Marker 12 JOSOUUDUUUUD GHZ . Avg Type: Log-Pwr
hG o Trig: Free Run AvglHold:>100/100

\Flntow " _#Atten: 20 48

Ref Offset 105 dB.
Ref 10.00 dBm

Next Pk Right
—

Next Pk Left

‘Stop 10.000 GHz
#VBW 300 kHz Sweep 29.27 ms (1001 pts) Mkr—CF

4 WDTH

_!ma:a_ -
- o @
- ]

Mkr—RefLvl

More|
1of2

s StaTUS. I
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AUDIX

FCC ID:2ACFI32WM

AUDIX Technology (Shenzhen) Co., Ltd.

Test CH6: 2437MHz

[ Kepsight Spectrum Analyzer - Swept 54

[ eyt Spectrum Anatyass -t 34
Center Freq 2,437000000 GHz . Avg Type: Log-Pur Marker 1 2.305000000000 GHz . Avg Type: Log-Pur
) Trig: Free Run AvglHold:>1001100 s AL Trig: Free Run AvglHold:>1001100
IF Gain:l Lo‘n #Atten: 20 dB

[FCaindon ~_#Atien: 20 4B

5 Mkr1 2.429 23 GHZ o Mkr1 2
Ref Offset 10.5 dB - Ref Offset 10.5 dB

Ref 10.00 dBm -6.407 dBm Ref 10.00 dBm -50

\l

1

4

i

| YL e

Span 30.00 MHz| Stop 10.000 GHz
Sweep 29.27 ms (1001 pts)

Center 2.43700 GHz
#Res BW 100 kHz #VBW 300 kHz Sweep 1.000 ms (1001 pts)

KA MGDE TRC SCL FUNCTION ___ FUNCTION WBTH FUNCTIC MKF MODE TH
| 1 2429236}1: 6,407 dBm | _ (I | 2308 GHz | 50,999 dBm _
R g
—_

#Res BW 100 kHz #VBW 300 kHz

FUNCTION __FURCTION WDTH.

2B cm~mmnw

[ Keysight Spectrum Analyzer - Swept S

[ Keysight Spectrum Analyzer - Swept 54
Marker 1 431." GBBUDUDDO MHz _ Avg Type: Log-Pwr Marker 1 23.. QBSBUDUDDOUU GHz _ Avg Type: Log-Pwr
TR0t tost o Trig: Free Run AvglHold:>100H00 PuoTost o Trig: Free Run AvglHold:>100H00

IFGain:Low #Atten: 20 dB

IFGain:Low #Atten: 20 dB
Ref Offset 105 dB

Mkr1 431
a Ref 10.00 dBm

Ref Offset 10.5 dB
Ref 10.00 dBm -59.2

| I PRI I ot i o

Stop 26.000 GHz

Start 0.0300 GHz Stop 1.0000 GHz Start 10.000 GHz
#Res BW 100 kHz #VBW 300 kHz Sweep 3.200 ms (1001 pts) es BW 100 kHz #VBW 300 kHz Sweep 52.00 ms (1001 pts)

FUNCTION ___FUN

e ————
S
—_
—_
- 7

NCTION WOTH UNCTION

e
—_

2B cm~mmnw
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AUDIX

FCC ID:2ACFI32WM

AUDIX Technology (Shenzhen) Co., Ltd.

Test CHll 2462MHz

[ Keysight Spectrum Analyzer - Swegt S8

Center Freq 2. 462000000 GHz
PNO: Wide Cy)
IFGain:Low

Avg Type: Log-Pwr
Trig: Free Run AvglHold:>100/100

#Atten: 20 dB

Ref Offset 105 dB.
Ref 10.00 dBm

Center 2.46200 GHz

Res BW 100 kHz #VBW 300 kHz

Akr1 2

sweep 1,000 ms (1001 pts)|

[ Keysight Spectrum Analyzer - Swegt S8

Marker 124. 784000000000 GHz

Frequency

466 11 GHZ
-3.778 dBm

‘Span 30.00 MHz

Avg Type: Log-Pwr

Sowma o

NO: Fast () Trig: Free Run AvglHold:>100/100
IFGain:Low #Atten: 20 dB
) Mkr1 24.784 GHZ
Ref Offset 105 dB.
10 dB/di Ref 10.00 dBm -47.881 dBm)|
Next Pk Right|
||
1 Next Pk Left
.
o —————— |
Marker Delta
| RS |
‘Stop 26.000 GHz
#VBW 300 kHz Sweep 52.00 ms (1001 pts) Mkr—.CF
| 1
2
i Mkr—RefLvi
5
6
T
g More|
L] 10f2
i 1

H
8

H
8

STATUS.

[ Keysight Spectrum Analyzer - Swegt S8

Marker 1 527.610000000 MHz
ME I#ﬂamlnw

Avg Type: Log-Pwr
Trig: Free Run AvglHold:>100/100

" watien: 2048

Ref Offset 105 dB.
Ref 10.00 dBm

[ Keysight Spectrum Analyzer - Swegt S8

Start Freq 2. 450000000 GHz

Avg Type: Log-Pwr
AvglHold:>100/100

H
8

SN et e Trig: Free Run
IFGain: lnw #Atten: 20 dB
Mkr1 527.61 MHZ i MKr2 2.500 00 GHzZ
-60.084 dBm T e -60.446 dBm
Next Pk Right|
EE——
Next Pk Left|
T
Marker Delta
—
‘Stop 1.0000 GHz Slﬂﬂ 245000 GHz Stop 2.51000 GHz
sweep 3.200 ms (1001 pts) MkrCF| #VBW 300 kHz Sweep 1.000 ms (1001 pts)
m_
i S Y S B
Mkr—RefLvl
More|
1of2
— _l

[ Keysight Spectrum Analyzer - Swegt S8

Marker 1 2.305000000000 GHz
NFE P

NO: Fast Cy)

- AvglHold:>100/100
IFGain:Low

' Trig: Free Run
#Atten: 20 dB

Ref Offset 105 dB.
Ref 10.00 dBm

I
4] i

Sweep

Avg Type: Log-Pwr

Mkr1 05 GHZ|
-51.149 dBm

Next Pk Right
—

Next Pk Left

‘Stop 10.000 GHz
29,27 ms (1001 pts)

Mkr—RefLvl

More,
10f2

]
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